REDEKOP

NH CR
CR 960/970, 9040-9060/9070-9090

COMPLETE PARTS MANUAL

CH006-01V9




REDEKOP




NH CR MAV CHOPPER 960/970, 9040-9060/9070-9090

Table of Contents

Page
Chopper Base Mounts p.RO RM0O001 - RMT0000 ........uueiiiiiieeieieiieiiiireeeee e 1-2
Chopper Base Mounts p.R1 RM11688 - RM23999 ..........couiiiiiiiiiiiiiiiiieeeeeee e 3-4
Chopper Base Mounts p.R2 RM24000 - PRESENT  .....cciiiiiiiiieece e 5-6
NH CR Chaff Door p.R0O RM0001 - RM10000  ....ccueiiiieiiieiee e e 7-8
NH CR Chaff Door p.R1 RM0O001 - RMT0000 .......ccooiuiiieiiiieiiene e 9-10
NH CR Chaff Door p.R2 RM10001 - RM17999......ccciiiiiiiiieeie e e et 11-12
NH CR Chaff Door p.R3 RM18000 - RM23999 ........cooiiiiiiiiiiiiere e 13-14
NH CR Chaff Door /Sieve Ext p.RO RM18000 - PRESENT .....cccooiiiiiiiieiieieeee e 15-16
NH CR Chaff Door / MY17 Sieve Ext p.R1 RM18000 - PRESENT .......ccoooiiiiiiiiiiieeee, 17-18
Chopper Drive p.RO RMO00T - RMT0000 ......ccueeiieiieeiiieeieesieeeiee e siee e see e siee e enneens 19-20
Chopper Drive p.R2 RM10001 - PRESENT ...ccuiiiiieiiieee et 21-22
Drive Shield p.RO RMOO00T - RM17999 .....oiiiiiiiieiie et 23-24
Drive Shield p.RO RM18000 - RM23999 ........oiiiiiiiiiiiiiie et 25-26
Drive Shield p.R2 RM24000 - PRESENT ......ooiiiiiiiii et 27 - 28
Drive Idler p.RO RMO001 - RM10000  ....iiiiiiieiieiie ettt 29 - 30
Drive Idler p.R1 RM18000 - RM23999 .......ccoiiiiieiiecie ettt nnees 31-32
Drive Idler p.R2 RM24000 - PRESENT ..ottt 33-34
3B Drive Idler Assy p.RO RM24000 - PRESENT .....ccoiiiiiiiiiieii e 35-36
Straw Door p.R0O RM0001 - RMA10000 .....cciiieiieiiiiesiieiieesiesieeseeeeseeesseeeseeesneeesseesneeesseeeneas 37-38
Straw Door p.R1 RM24000 - PRESENT ...ttt 39-40
Windrow Roller p.RO RM0001 - RM10000 .......ceiiiiiieiieeieesieeeiee e esiee e siee e seeesneeenneens 41 -42
Windrow Roller p.R1T RM18000 - PRESENT .....cciiiiieiieeeesieeeee s 43-44
Straw Door Handle / Controls p.RO RM0001 - RM17999  ......ociiiiiiie e 45 - 46
Straw Door Handle / Controls p.R1 RM18000 - PRESENT  ..oooiiiiiieiiiiiiieeeeee e 47 - 48
Hydraulic Control P.RO ...t e e e e e et e e e e e e e an 49 -50
Straw Deflectors p.RO RM11688 - PRESENT ......ccccoiiiiiiiiiiiiic e 51-52
MAV Chopper Base Mounts p.RO RM0001 - PRESENT ......cccoiiiiiiiiieiie e 53 - 54
Chopper Full Floor 1400001C RM0001 - RM10000  ....eoiiiiiiiieieeee e 55 - 56
Chopper Full Floor 1500010C RM10000 - RM11B887  ....ooiiiiiieiie e 57 - 58
Chopper Full Floor 1600001C RM11688 - PRESENT .....ccoiiiiiiiieie e 59 - 60
Chopper Base Chaff Floor 1400002C RM0001 - RM10000 .......ccoooiviiiiiiiiieeee e 61 - 62
Chopper Base Chaff Floor 1500011C RM10000 - RM11687 .......cooeeivviiiiiiiiee e 63 - 64
Chopper Base Chaff Floor 1600002C RM11688 - PRESENT .......ccoiiiiiiiiiiiiiieeeiieee e, 65 - 66

REDEKOP



Base Rotor Assembly 1400003C MRO0O300 - MROT708 ......ccccciiiiiiiieeie e e e 67 - 68
Base Rotor Assembly 1500012C MRO1709 - MR11382 ....ocoiiiiiiiiieiiiiee e 69-70
Base Rotor Assembly 1600003C MR011383 - RM20999 .........ccuviiiiiiieeeeieiiiiiieeeee e 71-72
Base Rotor Assembly 1900003C RM21000 - PRESENT .....ccciiiiiiiiiiiie e 73-74
Base Rotor Mount 1400005C RMO0001 - RM10000  ......uiiiiiiiiiiiie e 75-76
Base Rotor Mount 1500013C RM10001 - RMT1687 .....eiiiiiiiieiee e 77-78
Base Rotor Mount 1600004C RM11688 - RM20999  .......ooiiiiiiiieieeee e 79 - 80
Base Rotor Mount 1900004C RM21000 - PRESENT ......oiiiiiiiiiieieeee e 81-82
Base Knifebar 1400007C RM0001 - RM10000 .......ccciiiiiiiiiiiienie e 83 -84
Base Knifebar 1500014C RM10001 - RM11687  ..oooiiiiiiece e 85 - 86
Base Knifebar 1600005C RM11688 - PRESENT .......ooiiiiiiiiieiie e 87 - 88
Base Tailboard 1400009C Mounts RMO001 - RM10000 .......ccoeieiieeiiraiiesieeee e 89 -90
Base Tailboard 1500015C Mounts RM10001 - RMA1687 ........cecoiiiiiiiiiiieiiiee e 91-92
Base Tailboard 1600006C Mounts RM11688 - PRESENT ........ccooiiiiiiiiiiiiieieee e, 93-94
Standard Tailboard Assembly 1400011C RM10001 - RM10000 ..........ccceoiiieiieieiieieenene 95 - 96
StandardTailboard Assembly 1500016C RM10001 - RM11687 .......ovvvviiviieeeeeeeieiiiieeee, 97 - 98
Wide Spread Tailboard Assembly 1800036C RM18000 - PRESENT ........ccccccvevviieieininne. 99 - 100
Base Straw Deflectors 1500017 RM10000 - RMI1687  ..eeiiiiiiiiieee e 101 - 102
Base Straw Deflectors 1600008C RM11688 - PRESENT ..........ccccoevviiiiiii i 103 - 104

REDEKOP



NH CR CHOPPER MOUNTS

CHOPPER
FPage Revision: 0

Serial No Range To:

RM10000

Serial No Range From:

RMO001

Date: 17-SEP-04

KEY: (1)

1400013C

Indicate implement serial number with any parfs order

REDEKOP



NH CR CHOPPER MOUNTS

PAGE REVISION: 0

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH107BL PANEL CHOPPER DOOR LT 1
2 CH107BR PANEL CHOPPER DOOR RT 1
3 CH112B VENT PANEL 67W 1 CR970
3 CH113B VENT PANEL 55W 1 CR940-960
4 B21M-0816 BOLT FLG M8X16 C8.8 YZD 8
5 B21M-0820 BOLT FLG M8X20 C8.8 YZD 3
6 B21M-1225 BOLT FLG M12X25 C8.8 YZD 10
7 B31M-0816 BOLT RH M8X16 C8.8 YZD 14
8 B31M-1025 BOLT RH M10X25 C8.8 YZD 4
9 CH108B FLOOR EXT 67L NH 01 CR970
9 CH109B FLOOR EXT 55L NH 1 CR940-960
10 CH110B HOOD CHOPPER 67L 1 CR970
10 CH111B HOOD CHOPPER 55L 1 CR940-960
11 CH114B VENT SHEILD 67L 1 CR970
11 CH115B VENT SHIELD 55L 1 CR940-960
12 CH100BL PANEL SIDE CR970 LT 1 CR970
12 CH144BL PANEL SIDE CR940-60 LT 1 CR940-960
13 CH100BR PANEL SIDE CR970 RT 1 CR970
13 CH144BR PANEL SIDE CR940-60 RT 1 CR940-960
14 N21M-08 NUT FLGM8 C8 YZD 25
15 N21M-10 NUT FLGM10C8YZD 4
16 N21M-12 NUT FLGM12 C8 YZD 10

REDEKOP



NH CR CHOPPER MOUNTS

CHOPPER
FPage Revision: 1

Serial No Range To:

RM23999

Serial No Range From:

RM 1688

Date:I0JANO T

16000I3C

Indicate implement serial number with any parfs order

REDEKOP



CR CHOPPER MOUNTS PAGE REVISION: 1

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH107WL PANEL CHOPPER DOOR LT 1
2 CH107WR PANEL CHOPPER DOOR RT 1
3 CH158W HANDLE STRAW DR 57W CR 1 CR960
3 CH138W HANDLE STRAW DR 67W CR 1 CR970
4 CH261WL PANEL SIDE LT /W CR960 1 CR960
4 CH254WL PANEL SIDE LT /W CR970 1 CR970
5 CH261WR PANEL SIDE RT /W CR960 1 CR960
5 CH254WR PANEL SIDE RT /W CR970 1 CR970
6 CH278W MOUNT BALL VALVE NH CR 1
7 B21M-0816 BOLT FLG M8X16 C8.8 YZD 8
8 B21M-1035 BOLT FLG M10X35 C8.8 YZD 11
9 B21M-1225 BOLT FLG M12X25 C8.8 YZD 10
10 B31M-0816 BOLT RH M8X16 C8.8 YZD 6
11 B31M-0820 BOLT RH M8X20 C8.8 YZD 6
12 B31M-0825 BOLT RH M8X25 C8.8 YZD 4
13 CA149-01 WALL CHP REAR 55W 1 CR960
13 CA148-01 WALL CHP REAR 67W 1 CR970
14 CH111-01 HOOD CHOPPER 55W 1 CR960
14 CH253-01 HOOD CHOPPER 55W DELUXE 1 CR960 Deluxe
14 CH110-01 HOOD CHOPPER 67W 1 CR970
14 CH252-01 HOOD CHOPPER 67W DELUXE 1 CR970 Deluxe
15 CH139-01 SPACER .44ID X .880D X .75L 2
16 CH140-01 SPACER .44ID X .880D X .31L 2
17 CH141-01 BRACKET DOOR LATCH 2
18 CH164-01 STRAP BACKING 54.75L 5H 1 CR960
18 CH152-01 STRAP BACKING 66.25L 5H 1 CR970
19 CH249-01 BELT CR 960 STRAW DOOR 1 CR960
19 CH248-01 BELT CR 970 STRAW DOOR 1 CR970
20 CH262-01 COVER ROLLER HOLE 2
21 N21M-08 NUT FLG M8 C8 YZD 24
22 N21M-10 NUT FLG M10C8 YZD 1
23 N21M-12 NUT FLGM12 C8 YZD 10
24 W12M-10 WASHER FLAT M10X28X2.8 YZD 2

REDEKOP



CHOPPER
NH CR CHOPPER MOUNTS

FPQQge Revision: 2
Date:12Apri4

Serial No Range From:

RM24000

Serial No Range To:
PRESENT

KEY:

16000I3C

Indicate implement serial number with any parts order

5

REDEKOP




CHOPPER NH CR CHOPPER MOUNTS

PAGE REVISION: 2

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH107BL PANEL CHOPPER DOOR LT 1
2 CH107BR PANEL CHOPPER DOOR RT 1
3.1 CH261BL PANEL SIDE LT /W CR960 1 CR960
3.2 CH254BL PANEL SIDE LT /W CR970 1 CR970
4.1 CH261BR PANEL SIDE RT /W CR960 1 CR960
4.2 CH254WR PANEL SIDE RT /W CR970 1 CR970
5 B21M-0816 BOLT FLG M8X16 C8.8 YZD 8
6 B21M-1225 BOLT FLG M12X25 C8.8 YZD 8
7 B31M-0820 BOLT RH M8X20 C8.8 YZD 8
8 B31M-0825 BOLT RH M8X25 C8.8 YZD 2
9.1 CA149B WALL CHP REAR 55W 1 CR960
9.2 CA148B WALL CHP REAR 67W 1 CR970
10.1 CH111B HOOD CHOPPER 55W 1 CR960
10.2 CH253B HOOD CHOPPER 55W Deluxe 1 CR960 Deluxe
10.3 CH110B HOOD CHOPPER 67W 1 CR970
10.4 CH252B HOOD CHOPPER 67W Deluxe 1 CR970 Deluxe
11 CH262B COVER ROLLER HOLE 2
12 N21M-08 NUT FLG M8 C8 YZD 18
13 N21M-12 NUT FLG M12 C8 YZD 8

REDEKOP



CHOPPER
NH CR CHAFF DOOR

FPage Revision: 0 Serial No Range Fram: Serial No Range To:
Date: oeMAY04 RMO001 RM10000
KEY:

1400015C

Indicate implement serial number with any parts order

7 REDEKOP



NH CR CHAFF DOOR

PAGE REVISION: 0

ITEM NO. PART NO. DESCRIPTION QTY NOTE

1 CG111W HANDLE ADJ 13 5/8L 1

2 CG131W PIVOT PIN CHOPPER DOOR 1

3 CH102W CHAFFPAN WELD 67W 1 CR970
Replace with CH223B

3 CH122W CHAFFPAN WELD 56W 1 CR940-960
Replace with CH229B

4 CH116W DOOR CHOPPER 67W 12L 1 CR970

CH315W DOOR CHOPPER 67W 12L COR 1 CR970 Corn Door
4 CH117W DOOR CHOPPER 55W 12L 1 CR940-960
CH316W DOOR CHOPPER 55W 12L 1 CR960 Corn Door

5 CH136WL MOUNT SIEVE EXT LT NH 1 Replace with CH228BL

6 CH136WR MOUNT SIEVE EXT RT NH 1 Replace with CH228BR

7 CH161W EYEBOLT M10 X 100 2

8 B21M-0820 BOLT FLG M8X20 G8.8 YZD 4

9 B21M-1025 BOLT FLG M10X25 G8.8 YZD 4

10 B31M-0616 BOLT RD HD M6X16 G8.8 YZD 19

11 CG113-01 PIN TBOARD LATCH 1

12 CH104-01 BELT .188TK 64W 11L 1 CR970

12 CH124-01 BELT .188TK 55W 11L 1 CR940-960

13 CH105-01 BRACKET CHAFF PAN 64L 1 CR970

13 CH125-01 BRACKET CHAFF PAN 52L 1 CR940-960

14 CH106-01 PIN CHAFF PAN 2

15 CH121-01 BACKPLATE CHP DOOR 4H 10L 2

16 CH159 BELT DOOR SEAL 4H 10L 2

17 N11M-10 NUT HEX M10 G8.8 YZD 4

18 N21M-06 NUT HEX FLG M6 G8.8 YZD 19

19 N21M-08 NUT HEX FLG M8 G8.8 YZD 4

20 N21M-10 NUT HEX FLG M10 G8.8 YZD 4

21 N41M-12 NUT LOCK M12 G8.8 YZD 2

22 P11-0216 PIN ROLL .125X1 YZD 1

23 RP110 SPRING-C.093 WR.786 OD 1.25 L 1

24 RP112 SPRING-E.15WR X 1.1880D X 4.15L 2

REDEKOP



CHOPPER
NH CR CHAFF DOOR / SIEVE EXTENSION

Page Revision: 1 Serial No Range From: Serial No Range To:
Dafe: 10DECo4 RMO001 RM10000

KEY: (1))

1400076C

Indicate implement serial number with any parfs order

9 REDEKOP



NH CR CHAFF DOOR / SIEVE EXTENSION

PAGE REVISION: 1

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG111W HANDLE ADJ 13 5/8L 1
2 CG131W PIVOT PIN CHOPPER DOOR 1
3 CH117W DOOR CHOPPER 55W 12L 1 CR960
3 CH116W DOOR CHOPPER 67W 12L 1 CR970
4 CH161W EYEBOLT M10 X 100 2
5 CH228WL MOUNT SIEVE EXT LT NH 1
6 CH228WR MOUNT SIEVE EXT RT NH 1
7 CH229A SIEVE EXTENSION CR960 1 CR960
7 CH223A SIEVE EXTENSION CR970 1 CR970
8 CH232WL SUPPORT SIEVE LT CR/CX 1
9 CH232WR SUPPORT SIEVE RT CR/CX 1
10 B11M-1235  BOLT HEX M12X35 G8.8 YZD 2
11 B21M-0820  BOLT FLG M8X20 G8.8 YZD 8
12 B21M-1225  BOLT FLG M12X25 G8.8 YZD 3
13 B21M-1235  BOLT FLG M12X35 G8.8 YZD 2
14 B31M-0616  BOLT RD HD M6X16 G8.8 YZD 8
15 CG113-01 PIN TBOARD LATCH 3
16 CH106-01 PIN CHAFF PAN 2
17 CH121-01 BACKPLATE CHP DOOR 10L 2
18 CH140-01 SPACER .44ID X .880D X .31L 4
19 CH159-01 BELT DOOR SEAL 10L 2
20 CH237-01 SPACER 1.50D .375TK 2
21 CH238-01 SPACER 1.50D .06TK 2
22 N11M-10 NUT HEX M10 G8.8 YZD 4
23 N21M-06 NUT HEX FLG M6 G8.8 YZD 8
24 N21M-08 NUT HEX FLG M8 G8.8 YZD 8
25 N21M-12 NUT HEX FLG M12 G8.8 YZD 4
26 N41M-12 NUT LOCK M12 G8.8 YZD 4
27 P11-0216 PIN ROLL .125X1YZD 1
28 P11-0524 PINROLL .313X 1 1/2YZD 2
29 RP110 SPRING-C.093 WR.786 OD 1.25 L 1
30 RP112 SPRING-E .15WR X 1.1880D X 4.15L 2

REDEKOP

10



CHOPPER
NH CR CHAFF DOOR / SIEVE EXTENSION

Page Revision: 2 Serial No Range From: Serial No Range To:
Date:IODECO4 RM10001 RM17999
KEY: (/)

140007 7C

Indicate implement serial number with any parfs order

11 REDEKOP




NH CR CHAFF DOOR / SIEVE EXTENSION

PAGE REVISION: 2

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG111W HANDLE ADJ 13 5/8L 1
2 CG131W PIVOT PIN CHOPPER DOOR 1
3 CH117W DOOR CHOPPER 55W 12L 1 CR960
3 CH116W DOOR CHOPPER 67W 12L 1 CR970
4 CH161W EYEBOLT M10 X 100 2
5 CH229A SIEVE EXT ASSY CR960 1 CR960
5 CH223A2 SIEVE EXT ASSY CR970/CX 1 CR970
6 CH228WL  MOUNT SIEVE EXT LT NH 1
7 CH228WR  MOUNT SIEVE EXT RT NH 1
8 B11M-1235 BOLT HEX M12X35 G8.8 YZD 2
9 B21M-0820 BOLT FLG M8X20 G8.8 YZD 8
10 B21M-1225 BOLT FLG M12X25 G8.8 YZD 7
11 B31M-0616 BOLT RD HD M6X16 G8.8 YZD 8
12 CG113-01 PIN TBOARD LATCH 1
13 CH121-01 BACKPLATE CHP DOOR 10L 2
14 CH140-01 SPACER .44ID X .880D X .31L 4
15 CH159-01 BELT DOOR SEAL 10L 2
16 CH233-01L  SUPPORT SIEVE LT CR/CX 1
17 CH233-01R  SUPPORT SIEVE RT CR/CX 1
18 N11M-10 NUT HEXM10 G8.8 YZD 4
19 N21M-06 NUT HEX FLG M6 G8.8 YZD 8
20 N21M-08 NUT HEX FLG M8 G8.8 YZD 8
21 N21M-12 NUT HEX FLG M12 G8.8 YZD 8
22 N41M-12 NUT LOCKM12 G8.8 YZD 4
23 P11-0216 PIN ROLL .125X1 YZD 1
24 P11-0524 PINROLL .313X 1 1/2YZD 2
25 RP110 SPRING-C.093 WR.786 OD 1.25 L 1
26 RP112 SPRING-E .15WR X 1.1880D X 4.15L 2

REDEKOP

12



CHOPPER
NH CR CHAFF DOOR / SIEVE EXTENSION

Page Revision: 3
Date:080CT08

Serial No Range From:
RM18000

Serial No Range To:
RM23999

KEY:

1800011C

Indicate implement serial number with any parts order

13 REDEKOP




NH CR CHAFF DOOR / SIEVE EXTENSION

PAGE REVISION: 3

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CA135W DOOR CHAFF 67W 12L 1 CR970
1 CA129W DOOR CHAFF 55W 12L 1 CR960
2 CG131W PIVOT PIN CHOPPER DOOR 1
3 CH161W EYEBOLT M10 X 100 2
4 CH223A SIEVE EXT ASSY CR970 1 CR970
4 CH229A SIEVE EXT ASSY CR960 1 CR960
5 CH347WL MOUNT SIEVE EXT LT NH 1
6 CH347WR MOUNT SIEVE EXT RT NH 1
7 B11M-1235 BOLT HEX M12X35 C8.8 YZD 2
8 B21M-0820 BOLT FLG M8X20 C8.8 YZD 8
9 B21M-1225 BOLT FLG M12X25 C8.8 YZD 7
10 B31M-0616 BOLT RH M6X16 C8.8 YZD 8
11 CG113-01 PIN TBOARD LATCH 1
12 CG245-01 HANDLE ADJ 13 5/8L 1
13 CH106-01 PIN CHAFF PAN 2
14 CH121-01 BACKPLATE CHP DOOR 4H 10L 2
15 CH140-01 SPACER .44ID X .880D X .31L 4
16 CH159-01 BELT DOOR SEAL 4H 10L 2
17 CH225-01 BELTING SIEVE EXT CR970 1 CR970
17 CH239-01 BELTING SIEVE EXT CR960 1 CR960
18 CH233-01L SUPPORT SIEVE LT CR/CX 1
19 CH233-01R SUPPORT SIEVE RT CR/CX 1
20 N11M-10 NUT HEX M10 C8 YZD 4
21 N21M-06 NUT FLG M6 C8 YZD 8
22 N21M-08 NUT FLG M8 C8 YZD 8
23 N21M-12 NUT FLG M12 C8 YZD 7
24 N41M-12 NUT LOCK STL M12 C8 YZD 4
25 P11-0216 PIN ROLL .125X1 YZD 1
26 P11-0524 PIN ROLL .313X 1 1/2 YZD 2
27 R03-08 RIVET .188 X .375 SS 22
28 RP110 SPRING-C .093 WR .786 OD 1.25 L 1
29 RP305 SPRING-E .15WR X 1.1880D X 4.15L 2
30 RP309 GRIP .25 X1 X 4 1
31 W11M-14 WASHER FLAT M14X28X2.8 YZD 1

REDEKOP

14



MAV CHOPPER
NH CR AR CHAFF DOOR / SIEVE EXTENSION

Serial No Range From: Serial No Range To:

Page:MC-23-102.05
Date: 24NOV20IT 18000 Present

I700IT6-0l

Indicate implement serial number with any parts order

REDEKOP

15



L

MAV CHOPPER
NH CR AR CHAFF DOOR / SIEVE EXTENSION

Page:MC-23-102.05

Seriol No Range From:

Serial No Range To:

Date: 24NOV20I7T 18000 Present

ITEM NO. PART NO. DESCRIPTION QTY NOTE
/ CGI3lZ PIVOT PIN CHOPFER DOOR /
2 CG245B HANDLE ADJ 13 5/8L /
3 CH505BL STRAP CR SHOE REINFORCMT /
g CH505BR STRAP CR SHOE REINFORC RT /
5 B2IM-0825 BOLT FLG MEX25 C8.8 YZD [1508/02 6
6 BZ2IM-0845 BOLT FLG M&x45 C8.8 YZD 1508102 2
7 BZ2IM-1235 BOLT FLG MIZX35 C8.8 YZD 1s508I02 g
8 B3IM-0616 BOLT RH MeXl6 C8.8 YZD 1508678 Short Neck 16
9 B3IM-0816 BOLT RH M8xl6 C8.8 YZD 1S08678 Short Neck 69
10 CA4I3B TUBE SPACER CHAFF PVT 2
I CGII3Z PIN TBOARD LATCH 3
12 CH508BL MOUNT SIEVE EXT RT NH /
13 CH508BR MOUNT SIEVE EXT RT NH /
14 CH5I6B DOOR CHAFF 54 TWO PART / CR960
14 CH5I10B DOOR CHAFF 67 TWO PART / CR970
15 CH5IEB COUMN BELT MOUNT 55 INCH / CR960
15 CH5098 COUMN BELT MOUNT &7 INCH / CR970
16 CH5/19B STRAP CR NAR SIEVE EXT / CRI960
16 CHI5ZB STRAP CR WIDE SIEVE EXT 66.25L / CRS70
17 CH520-01 BELT CR NAR SIEVE EXT / CR960
17 CH513-01 BELT CR WIDE SIEVE EXT 66.5L / CR970
18 CH5408B LATCH PLATE CHAFF PAN 2
19 CH54IBL BRACKET LATCH TAB LT /
20 CH54IBR BRACKET SIEVE EXT LATCH RT /
2l NZ2IM-06 NUT FLG M6 C8 YZD Iso4l6] 16
22 NZIM-08 NUT FLG M& C8 YZD |so4l6l 141
23 NZIM-12 NUT FLG M2 C8 YZD Iso4l6] 18
249 Pil-0212 PIN ROL .125 x .75 YZD 3
25 RPIIO SPRING-C .093 WR .786 OD 1.25 L 5
26 RP309 GRIP .25 X | X 4 2
27 WIIM-12 WASHER FLAT M2 x 23.5 x 2.4 YZD Il
28 WISM-08 WASHER FLAT M8 x 32 x 2.8 YZD 2 I'7T00IT6-02

Indicate implement serial number with any parfs order

REDEKOP

16




MAV CHOPPER

NH CR AR CHAFF DOOR / MYI7T SIEVE EXTENSION

Date:24NOV20I7

Serial No Range From:

18000

Serial No Range To:

Present

I700I76-03

Indicate implement serial number with any parts order

17

REDEKOP




MAV CHOPPER

NH CR AR CHAFF DOOR / MYI7 SIEVE EXTENSION

Date: 24NOV20(7 ‘Sgga(\)go Range From: SPerHeoS\e!\lmoT Range To:

ITEM NO. PART NO. DESCRIPTION QTY NOTE
/ CGI3lZz PIVOT PIN CHOPPER DOOR /
2 CG245BA HANDLE ADJ ASSY 13 5/8 L /
3 CH5408 LATCH CHAFF PAN 2
4 CH54IBL LATCH LEFT SIEVE EXT /
5 CH54IBR LATCH BRKT SIEVE EXT RT /
6 CH559BA DOOR CORN /A 55W 12L /
I CH596B SIEVE EXT CR NARROW MYI7 /
& CH599BAL VENT ASSY LT CHAFF CR WIDE /
9 CH599BAR VENT ASSY RT CR CHAFF /
10 BZIM-0820 BOLT FLG MEX20 C8.8 YZD 1508102 20
I BZIM-0825 BOLT FLG M8X25 C8.8 YZD [1508/02 2
2 BZIM-0845 BOLT FLG M&X45 C8.8 YZD 1508102 2
13 B3IM-0616 BOLT RH MeXl6 C8.8 YZD 1SO8678 Short Neck 8
14 B3IM-0816 BOLT RH M8xl6 C8.8 YZD 1508678 Short Neck 29
15 CA4I3Z TUBE SPACER CHAFF PVT 2
6 CGIl3z PIN TBOARD LATCH /
v CH5I9B STRAP CR NAR SIEVE EXT /
18 CH520-0/ BELT CR NAR SIEVE EXT /
19 NZIM-06 MIT FLG M6 C8 YZD [so4l6l 8
20 NZIM-08 NUT FLG M8 C8 YZD Isodlel 90
2l NAZM-08 NUT LOCK STL M8 CIO YZD DIN98OV 12
22 PII-0212 PIN ROL .125 x .75 YZD /
23 RO3-08 RIVET .188 X .375 SS 18
24 RPIIO SPRING-C .093 WR .786 0D 1.25 L /
25 RP309 GRIP .25 X | X 4 2
26 WiiM-05 WASHER FLAT M5 x Il x 1.4 YZD 10
2r WIIM-12 WASHER FLAT M2 x 23.5 x 2.4 YZD 9
28 WISM-08 WASHER FLAT M8 x 32 x 2.8 YZD 2

7TO0IT6-04

L Indicate implement serial number with any parfs order

REDEKOP

18




NH CR CHOPPER DRIVE

CHOPPER
Page Revision:O

Serial No Range To:

RM10000

Serial No Range From:

RMO001

Date: 20SEPO4

14000I7C

Indicate implement serial number with any parfs order

REDEKOP

19



NH CR CHOPPER DRIVE PAGE REVISION: 0

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH156W MOUNT BRKT SPD SENSOR 1
2 84058861 SENSOR CHOPPER SPEED NH 1
3 B21M-0616 BOLT FLG M6X16 G8.8 YZD 4
4 BE2B146K BELT 2B146L KEVLAR 1 Kevlar
5 CG183 KEY .313X .25 X2 1
6 CH157-01 SHIELD SPEED SENSOR NH 1
7 N31M-12 NUT HEX JAM M12 G8.8 YZD 4
8 RP117 HARNESS SENSOR EXT CR 900 Series 1 CR 900 Series
8 RP138 HARNESS SENSOR EXT CR 9000 Series 1 CR 9000 Series
9 RP119 SHEAVE 2B 11 PD SK DI 1
9 RP120 SHEAVE 2B 15.4 PD SK DI 1 Corn Drive
10 RP132 P-CLIP 2W .188D .35H 2

REDEKOP



MAV  Chopper

NH CR Chopper Drive

PageRevision: |

Serial No Range To:

Present

Serial No Raonge From:

RMIOO0O

Dafe:21-Apr-14

KEY:

NN

roolrr

Indicate implement serial number with cny parts order

REDEKOP

21



NH CR Chopper Drive PAGE REVISION:2

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH339B MOUNT BRKT SPD SENSOR 1
2 CH370B PICKUP SPEED SENSOR 2 LUG 50mm 1
3 84058861 SENSOR CHOPPER SPEED NH 1
4 B21M-0616 BOLT FLG M6X16 C8.8 YZD 4
5.1 BE2B146K DRIVE BELT 2B 146L KEVLAR 1 2B DRIVE FOR NORTH AMERICA
5.2 BE3B146K DRIVE BELT 3B 146L KEVLAR 1 3B DRIVE FOR NORTH AMERICA
5.3 BE3B150K DRIVE V-BELT 3B 150L KEVLAR
6 CG171 KEY SQ .375 X 2 1
7 CH340B SHIELD SPEED SENSOR NH 1
8 N31M-12 NUT JAM M12 C8 YZD 4
9 RP117 HARNESS SENSOR EXT 2W X 5FT NH 1
10.1 RP119 SHEAVE 2B 11 PD SK 1 2B DRIVE
10.2 RP781 SHEAVE 3B 11.0 pd SK 1 3B DRIVE
11 RP132 P-CLIP 2W .188D .35H INSULATED 2
12 RP291 BUSHING TAPER SK 50MM ID 1

REDEKOP 22



CHOPPER
NH CR DRIVE SHIELD

PageRevision: O
Date:280CT0O4

Serial No Ronge From:

RMO001

Serial No Raonge To:

RM17999

KEY

1400019C

Indicate implement serial number with any parfs order

23

REDEKOP




NH CR DRIVE SHIELD

PAGE REVISION: 0

ITEMNO. PARTNO.  DESCRIPTION QTY NOTE
1 CG138W BRACKET DRIVE SHIELD MT 6
2 cHasw SHIELD ADAPTER CR :
3 CH149W SHIELD CHOPPER DRIVE 1
4 B21M-0816 BOLT FLG M8X16 G8.8 YZD 13
5 B2IM-0820  BOLTFLG M8X20 G8.8 YZD 6
6 N21M-08 NUT HEX FLG M8 G8.8 YZD 12
REDEKOP 24



CHOPPER NH CR DRIVE SHIELD

CR960 STD CHOPPER

Page Revision: | Serial No Range From: Serial No Range To:
Date: 150CTO8 RM18000 RM23999

KEY:

Ty

1800012C
L Indicate implement serial number with any parts order

25 REDEKOP




NH CR DRIVE SHIELD PAGE REVISION: 1

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH355W UPPER SHIELD WELDMENT 1
2 CH357W LOWER SHIELD WELDMENT 1
3 CH358W DRIVE SHIELD MOUNT BRACKET 1
4 B21M-0820 BOLT FLG M8X20 C8.8 YZD 8
5 B21M-1020 BOLT FLG M10X20 C8.8 YZD 4
6 CH356-01 CR SHIELD MOUNT 1
7 N21M-08 NUT FLG M8 C8 YZD 8
8 N21M-10 NUT FLG M10 C8 YZD 4
9 RP126 GROMMET .75ID 1.063H .188TK 1
10 RP128 PIN LYNCH .25 x 1.5L w/CHAIN 1

REDEKOP



CHOPPER NH CR DRIVE SHIELD

CR960 STD CHOPPER

PageRevision: 2 Serial No Range From:  Serial No Range To:
Date:dApr |4 RM24000 PRESENT

KEY:

1800012C
L Indicate implement serial number with any parts order

27 REDEKOP



CHOPPER NH CR DRIVE SHIELD

PAGE REVISION: 2

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG138B BRACKET DRIVE SHIELD MT 8L 1
2 CH358B DRIVE SHIELD MOUNT BRACKET 1
3 CH530B SHIELD LWR CR TRPL 1
4 CH550B UPPER SHIELD WELDMENT 1
5 B21M-0820 BOLT FLG M8X20 C8.8 YZD 11
6 CH356B CR SHIELD MOUNT 1
7 N21M-08 NUT FLG M8 C8 YZD 8
8 RP126 GROMMET .75ID 1.063H .188TK 1
9 RP128 PIN LYNCH .25 x 1.5L w/CHAIN 1

REDEKOP

28



CHOPPER
NH CR DRIVE IDLER

Page Revision: O Serial No Range From: Serial No Range To:
Date: 290CT0O4 RMO001 RM10000
KEY: ()

1400018C
I_ Indicate implement serial number with cny parts order

29 REDEKOP



CR NH DRIVE IDLER

PAGE REVISION: 0

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH130W HANDLE ADJ IDLER 1
2 CH133W ARM IDLER PIVOT 1
3 CH135W LINK TENSION ADJ CR DRIVE 1
4 RP114 PULLEY IDLER 2
5 B11M-1025 BOLT HEX M10X25 G8.8 YZD 1
6 B11M-1035 BOLT HEX M10X35 G8.8 YZD 2
7 B11M-16140 BOLTHEX M16X140 G8.8YZD 1
8 CH142 M.B. .67ID X 1.8150D X .035 3
9 CH147 M.B. .656ID X 1.250D X .116TK 1
10 CH131-01 PIVOT UNIVERSAL 1
11 CH132-01 SPACER IDLER PIVOT MOUNT 1
12 CH134-01 SPACER IDLER PULLEY 1
13 CH137-01 BRACKET ADJ LINK LOCKING 1
14 CH146-01 SPACER IDLER PULLEY 1
15 CH175-01 SPACER NH IDLER TENSION 1
16 N41M-10 NUT LOCK M10 G8.8 YZD 1
17 N41M-12 NUT LOCK M12 G8.8 YZD 1
18 N41M-16 NUT LOCK M16 G8.8 YZD 1
19 Q21M-25 RING SNAP EXT M25 YZD 2
20 RP111 BUSHING 1.19ID X 1.340D X .75L PERF 1
21 RP116 M.B. 26 ID X 50 OD .8TK 2
22 RP134 SPRING-C.192 WR 1.292 0D 5.6 1
23 W13M-10 WASHER FLAT M10X39X3.5YZD 2
24 W13M-12 WASHER FLAT M12X44X3.5YZD 1
25 W21M-10 WASHER HELICAL LOCK M10 1

REDEKOP 30



L

31

CHOPPER
NH CR DRIVE [IDLER

Serial No Range From:

RMIBOOO

PageRevision: |

Date: OSAUGO8 RM23999

Serial No Range To:

KEY:

1BOOOOTC

Indicate implement serial number with any parfs order

REDEKOP




NH CR DRIVE IDLER

PAGE REVISION: 1

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH345 HANDLE CR DRV 1
2 CH133W ARM IDLER /W 9.13L 1
3 CH135W LINK TENSION 21.5L 1
4 RP114 PULLEY IDLER 2
5 B11M-1025 BOLT HEX M10X25 C8.8 YZD 1
6 B11M-1035 BOLT HEX M10X35 C8.8 YZD 1
7 B11M-1040 BOLT HEX M10X40 C8.8 YZD 1
8 B11M-16140 BOLT HEX M16X140 C8.8 YZD 1
9 B31M-0820 BOLT RH M8X20 C8.8 YZD 1
10 CH132-01 SPACER IDLER PIVOT MOUNT 1
11 CH134-01 SPACER IDLER PULLEY 1
12 CH146-01 SPACER M16 x .78L 1
13 CH177-01 PIVOT UNIVERSAL 1
14 CH348-01 INDICATOR SPRG LNGTH 5.50L 1
15 CH349-01 LATCH PLATE CR DRV HDL 1
16 N21M-08 NUT FLG M8 C8 YZD 1
17 N41M-10 NUT LOCK STL M10 C8 YZD 1
18 N41M-12 NUT LOCK STL M12 C8 YZD 1
19 N41M-16 NUT LOCK STL M16 C8 YZD 1
20 Q21M-25 RING SNAP EXT M25 YZD 2
21 RP111 BUSHING DX 1.19 1D 1.34 OD .79L 1
22 RP116 M.B. 1.013 ID X 1.5 OD .045TK 2
23 RP226 SPRING-C .218 WR 1.00 OD 6.5L 1
24 RP309 GRIP .25 X1 X 4 1
25 W11M-16 WASHER FLAT M16X32X3.5 YZD 1
26 W13M-10 WASHER FLAT M10X39X3.5 YZD 2
27 W13M-12 WASHER FLAT M12X44X3.5 YZD 1
28 W21M-10 WASHER HELICAL LOCK M10 2

REDEKOP

32



CHOPPER
NH CR DRIVE [IDLER

Page Revision: 2
Date:21-Apr-14

Seriol No Range From:

RM 24000 PRESENT

Serial No Range To:

18000OTC

Indicate implement serial number with any parts order

REDEKOP

33




NH CR DRIVE IDLER

PAGE REVISION: 2

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH345B HANDLE CR DRV 1
2 CH133Z ARM IDLER /W 9.13L 1
3 CH135Z LINK TENSION 21.5L 1
4 RP114 PULLEY FLAT 6.5 X 2 X .625 2
5 B11M-1025 BOLT HEX M10X25 C8.8 YZD 1
6 B11M-1040 BOLT HEX M10X40 C8.8 YZD 1
7 B11M-16140 BOLT HEX M16X140 C8.8 YZD 1
8 B31M-0820 BOLT RH M8X20 C8.8 YZD 1
9 CH132Z SPACER IDLER PIVOT MOUNT 1
10 CH134Z SPACER IDLER PULLEY 1
11 CH146Z SPACER M16 x .78L 1
12 CH177Z PIVOT UNIVERSAL 1
13 CH348B INDICATOR SPRG LNGTH 5.50L 1
14 CH349B LATCH PLATE CR DRV HDL 1
15 N21M-08 NUT FLG M8 C8 YZD 1
16 N41M-12 NUT LOCK STL M12 C8 YZD 1
17 N41M-16 NUT LOCK STL M16 C8 YZD 1
18 P21M-0536 PIN COTTER M5X36 1
19 P51-0618 Pin Clevis .375 X 1.0 1
20 Q21M-25 RING SNAP EXT M25 YZD 2
21 RP111 BUSHING DX 1.191D 1.34 OD .79L 1
22 RP116 M.B. 1.013 ID X 1.5 OD .045TK 2
23 RP226 SPRING-C .218 WR 1.00 OD 6.5L 1
24 RP309 GRIP .25 X1 X 4 1
25 W11M-10 WASHER FLAT M10X20X2.3 YZD 1
26 W11M-16 WASHER FLAT M16X32X3.5 YZD 1
27 W13M-10 WASHER FLAT M10X39X3.5 YZD 2
28 W13M-12 WASHER FLAT M12X44X3.5 YZD 1
29 W21M-10 WASHER HELICAL LOCK M10 2

REDEKOP

34



MAV  Chopper
3B Drive Idler Assembly

Page Revision: O Serial No Range From: Serial No Range To:

Date:26-Aug-15 RM 24000 Present
KEY: (1

180O00BC

Indicate implement serial number with any parts order

35 REDEKOP



NH CR 3B Drive Idler Assembly

PAGE REVISION: 0

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH522B ARM IDLER /W 9.13L - Black 1
2 CH523B LATCH OVR CNTR PVT - Black 1
3 CH524B ROD TENSION OVR CTR - Black 1
4 RP114 PULLEY FLAT 6.5 X2 X .625 2
5 B11M-0825 BOLT HEX M8X25 C8.8 YZD 1
6 B11M-1025 BOLT HEX M10X25 C8.8 YZD 1
7 B11M-16180 BOLT HEX M16X180 C8.8 YZD 1
8 CH134Z SPACER IDLER PULLEY -YZD 1
9 CH146Z SPACER M16 x .78L - YZD 1
10 CH348B INDICATOR SPRG LNGTH 5.50L - Black 1
11 CH531Z SPACER IDLER PULLEY TRPL DRV - Black 1
12 N11M-12 NUT HEX M12 C8 YZD 2
13 N41M-08 NUT LOCK STL M8 C8 YZD 1
14 N41M-16 NUT LOCK STL M16 C8 YZD 1
15 Q21M-25 RING SNAP EXT M25 YZD 2
16 RP116 M.B. 1.013 ID X 1.5 OD .045TK 2
17 RP226 SPRING-C .218 WR 1.00 OD 6.5L 1
18 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 1
19 W11M-16 WASHER FLAT M16X32X3.5 YZD 1
20 W13M-10 WASHER FLAT M10X39X3.5YZD 1
21 W21M-10 WASHER HELICAL LOCK M10 1

REDEKOP 36



CHOPPER
NH CR STRAW DOOR

Page Revision: O
Date: O9DECO4

Serial No Ronge From: Serial No Ronge To:

RMO0O01 RM10000

KEY

1400020C

Indicate implement serial number with cny parfs order

37

REDEKOP




NH CR STRAW DOOR PAGE REVISION: 0

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH158W HANDLE ADJ STRAW DR 57W 1 CR 960
1 CH138W HANDLE ADJ STRAW DR 67W 1 CR970
2 B21M-1035  BOLT FLG M10X35 G8.8 YZD 11
3 CH139-01 SPACER .44ID X .880D X .75L 2
4 CH140-01 SPACER .44ID X .880D X .31L 2
5 CH141-01 BRACKET DOOR LATCH 2
6 CH163-01 BELT CR 960 STRAW DOOR 1 CR 960
6 CH151-01 BELT CR 970 STRAW DOOR 1 CR970
7 CH164-01 STRAP BACKING 54.75L 1 CR 960
7 CH152-01 STRAP BACKING 66.25L 1 CR970
8 N21M-10 NUT HEX FLG M10 G8.8 YZD 11
9 W12M-10 WASHER FLAT M10X28X2.8 YZD 2

REDEKOP



MAV Chopper
NH CR Straw Door

Page Revision: |
Date:21-Apr-14

Serial No Range From:

RM 24000

Seriol No Range To:
Present

KEY: ()

700178

Indicate implement serial number with ony parfs order

39

REDEKOP




NH CR Straw Door

PAGE REVISION: 1

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH138B Handle Straw Dr 67W CR 1
2 CH566B DOOR STRAW 8010 1
3 B21M-1030 BOLT FLG M10X30 C8.8 YZD 2
4 B31M-0616 BOLT RH M6X16 C8.8 YZD 10
5 B31M-0816 BOLT RH M8X16 C8.8 YZD 13
6 CH140Z SPACER .44ID X .880D X .31L YZD 4
7 CH151-01 BELT CR 970 STRAW DOOR 1
8 CH152B STRAP BACKING 66.25L 5H 1
9 CH562-01 PANEL PSD ROOF 1
10 CH567BL Panel Support Bracket Lt 1
11 CH567BR Panel Support Bracket Rt 1
12 CS137-01 BELT DOOR SEAL 8010 2
13 CS138B PLATE DOOR SEAL BACK 8010 2
14 N21M-06 NUT FLG M6 C8 YZD 10
15 N21M-08 NUT FLG M8 C8 YZD 13
16 N21M-10 NUT FLG M10 C8 YZD 2
17 W12M-10 WASHER FLAT M10X28X2.8 YZD 2

REDEKOP

40



CHOPPER
NH CR WINDROW ROLLER

Page Revision: O Serial No Ronge From: Serial No Range To:
Date:[2ZJANOT RM-00! RM10000

KEY:

1600014C

Indicate implement serial number with any parts order

41 REDEKOP



NH CR WINDROW

PAGE REVISION: 0

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH251W ROLLER DISCHARGE 55W 1 CR960
1 CH250W ROLLER DISCHARGE 60W 1 CR970
2 CH255W MOUNT W/ ROLLER DRV 1
3 CH259W MOUNT ROLLER STRIPPER /W 55W 1 CR960
3 CH257W MOUNT ROLLER STRIPPER /W 65W 1 CR970
4 CH270W SHEILD DISCHARGE RLR /W 2
5 CH278W MOUNT BALL VALVE NH CR 1
6 B21M-0620 BOLT FLG M6X20 C8.8 YZD 11
7 B21M-0816 BOLT FLG M8X16 C8.8 YZD 10
8 B21M-0820 BOLT FLG M8X20 C8.8 YZD 8
9 B21M-1025 BOLT FLG M10X25 C8.8 YZD 2
10 B31M-0820 BOLT RH M8X20 C8.8 YZD 9
11 CH260-01 WEAR STRIP 55W 1 CR960
11 CH258-01 WEAR STRIP 67W 1 CR970
12 CH272-01 BRACKET ROLLER WIPER 55W 1 CR960
12 CH271-01 BRACKET ROLLER WIPER 67W 1 CR970
13 CH273-01 PLATE ROLLER BEARING 1
14 CH275-01 BELTING STRAW DOOR CR960 1 CR960
14 CH274-01 BELTING STRAW DOOR CR970 1 CR970
15 CH277-01 STRAP STRAW DOOR CR960 1 CR960
15 CH276-01 STRAP STRAW DOOR CR970 1 CR970
16 N21M-06 NUT FLG M6 C8 YZD 11
17 N21M-08 NUT FLG M8 C8 YZD 12
18 RP125 COUPLING LJ SPIDER 1
19 RP178 BEARING BALL SPH 1.00 ID ECL SEALED 2

20 RP179 LOCK COLLARECL1.01D 2
21 RP180 MOTOR HYD EATONH 1
22 RP181 COUPLING LJ 1.00 2

REDEKOP

42



MAV CHOPPER
NH CR WINDROW ROLLER

Page Revision: | Serial No Range From: Serial No Range To:
Date:26-MAR-14 RM18000 PRESENT

KEY:

1600014C

Indicate implement serial number with any parts order

43 REDEKOP



NH CR WINDROW ROLLER

PAGE REVISION: 1

ITEM NO. PART NO. DESCRIPTION QTY NOTE
11 CH251B ROLLER DISCHARGE 55W 1 CR960
1.2 CH250B ROLLER DISCHARGE 60W 1 CR970

2 CH255B MOUNT W/ ROLLER DRV 1

3.1 CH259B MOUNT ROLLER STRIPPER /W 55W 1 CR960
3.2 CH257B MOUNT ROLLER STRIPPER /W 65W 1 CR970
4 CH270B SHEILD DISCHARGE RLR /W 2

5 CH278B MOUNT BALL VALVE NH CR 1

6 B21M-0620 BOLT FLG M6X20 11

7 B21M-0816 BOLT FLG M8X16 4

8 B21M-0820 BOLT FLG M8X20 8

9 B21M-1025 BOLT FLG M10X25 2

10 B31M-0820 BOLT RH M8X20 4

11 CH256B COVER ROLLER DRV MNT 1
121 CH260B WEAR STRIP 55W 1 CR960
12.2 CH258B WEAR STRIP 67W 1 CR970
13.1 CH272-01 BRACKET ROLLER WIPER 55W 1 CR960
13.2 CH271-01 BRACKET ROLLER WIPER 67W 1 CR970
14 CH273-01 PLATE ROLLER BEARING 1
151 CH275-01 BELTING STRAW DOOR CR960 1 CR960
15.2 CH274-01 BELTING STRAW DOOR CR970 1 CR970
16.1 CH277B STRAP STRAW DOOR CR960 1 CR960
16.2 CH276B STRAP STRAW DOOR CR970 1 CR970
17 N21M-06 NUT FLG M6 C8 YZD 11

18 N21M-08 NUT FLG M8 C8 YZD 16

19 RP125 COUPLING LJ SPIDER 1

20 RP177 FLANGE FMD STL 2B 1.0 BRG 2

21 RP178 BEARING BALL SPH 1.00 ID ECL AEL 2

22 RP179 LOCK COLLAR ECL 1.0 ID 2

23 RP180 MOTOR HYDRAULIC 1

24 RP181 COUPLING 2

REDEKOP 44



CHOPPER
NH CR STRAWDOOR HANDLE / CONTROLS

Page Revision: 0 Serial No Range From:
Date:05NOV08 RM-001

Serial No Range To:

RM18000

KEY:

1800015C

45

Indicate implement serial number with any parts order

REDEKOP




NH CR STRAWDOOR HANDLE / CONTROLS

PAGE REVISION: 0

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH278W MOUNT BALL VALVE NH CR 1
2 CH321W MOUNT STRAW DOOR HANDLE 1
3 CH322wW HANDLE WLDMT STR DOOR DLX 1
4 CH323W LEVER STR DOOR ADJ 1
5 CH324W CLEVIS ADJ LINK M10 1
6 CH325W CLEVIS ADJ LINK M10 LH THRD 1
7 RP176 VALVE HYD BALL 3WAY .5FORB 1
8 B11M-0825 BOLT HEX M8X25 C8.8 YZD 1
9 B11M-1035 BOLT HEX M10X35 C8.8 YZD 2
10 B21M-0650 BOLT FLG M6X50 C8.8 YZD 2
11 B21M-0820 BOLT FLG M8X20 C8.8 YZD 2
12 B21M-1035 BOLT FLG M10X35 C8.8 YZD 3
13 CG113-01 PIN TBOARD LATCH 1
14 CH326-01 TEMPLATE SDOOR PVT 1
15 N21M-06 NUT FLG M6 C8 YZD 2
16 N21M-08 NUT FLG M8 C8 YZD 2
17 N21M-10 NUT FLG M10 C8 YZD 3
18 N31-06 NUT JAM .375 UNC GR5 ZN 1
19 N31M-12 NUT JAM M12 C8 YZD 1
20 N41M-10 NUT LOCK STL M10 C8 YZD 2
21 P11-0216 PIN ROLL .125X1 YZD 1
22 RP110 SPRING-C .093 WR .786 OD 1.25 1
23 RP156 TURNBUCKLE .375 THRD 7.125L 1
24 RP184 VALVE HYD CART NC 1
25 RP185 SOLENOID 12V F DEUTSCH 1
26 RP186 BLOCK HYD VALVE 2 PORT 1
27 RP309 GRIP .25 X1 X4 1
28 RP176-02 HANDLE HYD BALL VALVE 1
29 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 1
30 W13M-08 WASHER FLAT M08X32X2.8 YZD 1
31 W21M-08 WASHER HELICAL LOCK M8 1

REDEKOP

46



NH CR STRAWDOOR HANDLE / CONTROLS

MAV CHOPPER
Page Revision: |

Serial No Range To:

PRESENT

Serial No Range From:

RM18000

Date:26-MAR-14

KEY:

I8000I5C

Indicate implement serial number with any parts order

REDEKOP

47



NH CR STRAW DOOR HANDLE / CONTROLS

PAGE REVISION: 1

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH278B MOUNT BALL VALVE NH CR 1
2 CH321B MOUNT STRAW DOOR HANDLE 1
3 CH322B HANDLE WLDMT STR DOOR DLX 1
4 CH323B LEVER STR DOOR ADJ 1
5 CH324B CLEVIS ADJ LINK M10 1
6 CH325B CLEVIS ADJ LINK M10 LH THRD 1
7 RP176 VALVE HYD BALL 3WAY .5FORB 1
8 B11M-0825 BOLT HEX M8X25 C8.8 YZD 1
9 B11M-1035 BOLT HEX M10X35 C8.8 YZD 2
10 B21M-0650 BOLT FLG M6X50 C8.8 YZD 2
11 B21M-0820 BOLT FLG M8X20 C8.8 YZD 2
12 B21M-1035 BOLT FLG M10X35 C8.8 YZD 3
13 CG113Z PIN TBOARD LATCH 1
14 CH326-01 TEMPLATE SDOOR PVT 1
15 N21M-06 NUT FLG M6 C8 YZD 2
16 N21M-08 NUT FLG M8 C8 YZD 2
17 N21M-10 NUT FLG M10 C8 YZD 3
18 N31-06 NUT JAM .375 UNC GR5 ZN 1
19 N31M-12 NUT JAM M12 C8 YZD 1
20 N41M-10 NUT LOCK STL M10 C8 YZD 2
21 P11-0216 PIN ROLL .125X1 YZD 1
22 RP110 SPRING-C .093 WR .786 OD 1.25 L 1
23 RP156 TURNBUCKLE .375 THRD 7.125L 1
24 RP184 VALVE HYD CART NC 1
25 RP185 SOLENOID 12V F DEUTSCH 1
26 RP186 BLOCK HYD VALVE 2 PORT 1
27 RP309 GRIP .25 X1 X 4 1
28 RP176-02 HANDLE HYD BALL VALVE 1
29 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 1
30 W13M-08 WASHER FLAT M08X32X2.8 YZD 1
31 W21M-08 WASHER HELICAL LOCK M8 1

REDEKOP

48



CHOPPER
NH CR HYD CONTROL SCHEMATIC

Page Revision: 0
Date: 17NOV08

Serial No Range From:
RMO001

Serial No Range To:

Present

N

Existing
Pump
Pressure
Line

a=

3 Way Hyd
Ball Valve

Solenoid/ | |
Hyd Valve Filter;

KEY:

1800016C

Indicate implement serial number with any parts order

49

REDEKOP




NH CR HYDRAULIC CONTROL SCHEMATIC

PAGE REVISION: 0

ITEM NO.  PART NO. DESCRIPTION QTY NOTE
1 RP190 HOSE HYD .5 x 24L 1
2 RP191 HOSE HYD .5 x 28L 1
3 RP192 HOSE HYD .5 x 12L 1
4 RP193 HOSE HYD .5 x 100L 1
5 RP194 HOSE HYD .5 x 84L 1
6 RP198 FIT STL 8 MB 1
7 RP203 FIT STL 90 deg 2
8 RP200 FIT STL TEE 1
9 RP199 FIT STL 1
10 RP201 FIT STL TEE 2
11 RP308 FIT STL 1
12 RP204 FIT STL 45 deg 2
13 RP307 FIT STL 1
14 RP186 BLOCK HYDRAULIC VALVE 2 PORT 1
15 RP185 SOLENOID 12V F DEUTSCH 1
16 RP184 VALVE HYD CART NC 1
17 RP176 VALVE HYD BALL 3 WAY 1
18 RP180 HYDRAULIC MOTOR 1
19 N31M-12 NUT JAM M12 1

REDEKOP

50



CHOPPER
BASE STRAW DEFLECTORS

Page Revision: O Serial No Range From: Serial No Range To:
Date:15SEPO6 RMII688 PRESENT

KEY: ()

1600008C

Indicate implement serial number with any parfs order

51 REDEKOP



NH CR BASE STRAW DEFLECTORS

PAGE REVISION: 0

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 B21M-0816 BOLT FLG M8X16 C8.8 YZD 10
2.1 CG200-01 BRACKET STRAW DROP BELT MT 55W 1 CR960
2.2 CG199-01 BRACKET STRAW DROP BELT MT 67W 1 CR970
3.1 CG202-01 BELTING STRAW DROP 55W 1 CR960
3.2 CG201-01 BELTING STRAW DROP 67W 1 CR970
4 CG204-01 STRAP STRAW DROP BELT 55W 1
5.1 CG232-01L DEFLECTOR STRAW WDROW LT 55W 1 CR960
5.2 CG231-01L DEFLECTOR STRAW WDROW LT 67W 1 CR970
6.1 CG232-01R DEFLECTOR STRAW WDROW RT 55W 1 CR960
6.2 CG231-01R DEFLECTOR STRAW WDROW RT 67W 1 CR970
7 N21M-08 NUT FLG M8 C8 YZD 9
8 R03-08H RIVET .188 X .375 SS 16

REDEKOP

52



MAV Chopper Base Mounfs

Page Revision: O
Date:2 7-Mar-14

Serial No Range From:

RM-00

Serial No Range To:

Present
KEY:

I7TO0ITS

Indicate implement seriol number with cny parfs order

53

REDEKOP




MAYV Chopper Base Mounts

ITEM NO. PART NO.

DESCRIPTION

PAGE REVISION: 0

QTY NOTE

1 CG112B LOCK TAB TBOARD ADJ - Black 1

2.1 CG311B BOARD CHAFF WIDE - Black 1 CR970
2.2 CG312B BOARD CHAFF NARROW - Black 1 CR960

3 B21M-0820 BOLT FLG M8X20 C8.8 YZD 12

4 B21M-1235 BOLT FLG M12X35 C8.8 YZD 2

5 B31M-0816 BOLT RH M8X16 C8.8 YZD 4

6 B31M-0825 BOLT RH M8X25 C8.8 YZD 4

7 B31M-0835 BOLT RH M8X35 C8.8 YZD 8

8 CG113Z PIN TBOARD LATCH - YZD 1

9 CG147B Lug Tboard Adj .375Tk - Black 2
10.1 CG109B CHOPPER RR PANEL 67L - Black 1 CR970
10.2 CG159B CHOPPER RR PANEL 55L - Black 1 CR960
1.1 CG110B GUARD KNIFEBAR 67L - Black 1 CR970
11.2 CG160B GUARD KNIFEBAR 55L - Black 1 CR960
12.1 CG240B Floor Chopper 67L RId - Black 1 CR970 - REPLACE WITH CG248B
122  CG241B FLOOR CHOPPER 55W RLD - Black 1 CR960
13 CG313-01L FIN CHAFF PAN LT 2

14 CG313-01R  FIN CHAFF BOARD RT 2

15 N21M-08 NUT FLG M8 C8 YZD 33

16 P11-0216 PIN ROLL .125X1 YZD 1

17 RP110 SPRING-C .093 WR .786 OD 1.25 L 1

18 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 1

REDEKOP

54



MAV Base Chopper, Rotor and Tailboard

from CG004-01

CHOPPER
CHOPPER BASE FULL FLR

Page:MC-11-101.0I
Date: I 7SEPO4

Serial No Range From:

RMOOOI

Serial No Range To:
RMIOOOO

KEY:

140000IC

L
55

Indicate implement serial number with any parts order

REDEKOP




BASE FULL FLOOR PAGE: MC-11-101.01

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG105WL SIDEWALL BCHOP LT 1 Replace w/ CG300BL & CG147B
CG105WR SIDEWALL BCHOP RT 1 Replace w/ CG300BR & CG147B
CG107WL FAN SHROUD WLMT LT 1 Replace w/ CG223BL
CG107WR FAN SHROUD WLMT RT 1 Replace w/ CG223BR

B21M-0820 BOLT FLG M8X20 G8.8 YZD 16
B31M-0816 BOLT RD HD M8X16 G8.8 YZD 8
B31M-0820 BOLT RD HD M8X20 G8.8 YZD 8

NOoO gk~ WDN

67 inch chopper

8 CG108-01 FLOOR CHOPPER 67L 1 Replace w/ CG248B & CG220B
55 inch chopper

8 CG158-01 FLOOR CHOPPER 55L 1 Replace w/ CG241B & CG221B
9 CG109-01 CHOPPER PANEL 67L 1 67 inch chopper

9 CG159-01 CHOPPER PANEL 55L 1 55 inch chopper

10 CG110-01 GUARD KNIFEBAR 67L 1 67 inch chopper

10 CG160-01 GUARD KNIFEBAR 55L 1 55 inch chopper

11 N21M-08 NUT HEX FLG M8 G8.8 YZD 32

REDEKOP



CHOPPER
BASE FULL FLOOR

POgesMC-11_1o1_02 Serial No Ronge From: Serial No Ronge To:
Date: 21AUG06 RM-10000 RM-11687

KEY:

1500010C

L Indicate implement serial number with any parts order

57 REDEKOP



BASE FULL FLOOR

PAGE: MC-11-101.02

ITEM NO. PART NO. DESCRIPTION QTY NOTE

1 CG146WL SIDEWALL BCHOP LT ADJ 1 Replace w/ CG300BL

2 CG146WR SIDEWALL BCHOP ADJ RT 1 Replace w/ CG300BR

3 CG187WL SHROUD FAN LT BCHOP 1 Replace w/ CG223BL

4 CG187WR SHROUD FAN RT BCHOP 1 Replace w/ CG223BR

5 B21M-0820 BOLT FLG M8X20 C8.8 YZD 16

6 B31M-0816 BOLT RH M8X16 C8.8 YZD 12

7 B31M-0820 BOLT RH M8X20 C8.8 YZD 4

8 B31M-0825 BOLT RH M8X25 C8.8 YZD 4
55 inch chopper

9 CG158-01 FLOOR CHOPPER 55L 1 Replace w/ CG241B & CG221B
67 inch chopper

9 CG108-01 FLOOR CHOPPER 67L 1 Replace w/ CG248B & CG220B

10 CG159-01 CHOPPER PANEL 55L 1 55 inch chopper

10 CG109-01 CHOPPER PANEL 67L 1 67 inch chopper

11 CG160-01 GUARD KNIFEBAR 55L 1 55 inch chopper

11 CG110-01 GUARD KNIFEBAR 67L 1 67 inch chopper

12 CG147-01 LUG TBOARD ADJ 2

13 N21M-08 NUT FLG M8 C8 YZD 36

REDEKOP 58



Serial No Range To:

PRESENT

Serial No Range From:

RMII688

BASE FULL FLOOR
Page:MC-11-101.03
Date:I0AUGO6

CHOPPER

KEY

SR

L7
7, 1y
/ i

160000IC

REDEKOP

59

L Indicate implement serial number with any parts order



BASE FULL FLOOR

PAGE: MC-11-101.03

ITEM NO. PART NO. DESCRIPTION QTY NOTE

1 CG223WL SHROUD FAN LT BCHOP 1

2 CG223WR SHROUD FAN RT BCHOP 1

3 CG300WL SIDEWALL BCHOP LT 1

4 CG300WR SIDEWALL BCHOP RT 1

5 B21M-0820 BOLT FLG M8X20 C8.8 YZD 14

6 B31M-0816 BOLT RH M8X16 C8.8 YZD 15

7 B31M-0820 BOLT RH M8X20 C8.8 YZD 4

8 B31M-0825 BOLT RH M8X25 C8.8 YZD 4

9 CG159-01 CHOPPER RR PANEL 55L 1 55 inch chopper

9 CG109-01 CHOPPER RR PANEL 67L 1 67 inch chopper

10 CG160-01 GUARD KNIFEBAR 55L 1 55 inch chopper

10 CG110-01 GUARD KNIFEBAR 67L 1 67 inch chopper

11 CG147-01 LUG TBOARD ADJ .375TK 2

12 CG221-01 FLOOR CHOPPER REAR 55L 1 55 inch chopper

12 CG220-01 FLOOR CHOPPER REAR 67L 1 67 inch chopper

13 CG226-01 BELT TBOARD SEAL 55W 1 55 inch chopper

13 CG225-01 BELT TBOARD SEAL 67W 1 67 inch chopper

14 CG228-01 STRAP BELT SEAL 55W 2 55 inch chopper

14 CG227-01 STRAP BELT SEAL 67W 2 67 inch chopper

15 CG241-01 FLOOR CHOPPER 55W RLD 1 55 inch chopper

15 CG240-01 FLOOR CHOPPER 67W RLD 1 67 inch chopper Replace w/ CG248B

16 N21M-08 NUT FLG M8 C8 YZD 37

17 R03-08 RIVET .188 X .375 SS 10
REDEKOP

60



L

61

CHOPPER
CHOPPER BASE CHAFF FLOOR

Page:MC-11-102. Ol Serial No Raonge From: Serial No Range To:
Date:20SEPO4 RMOQOO! RMIOOOO
KEY:

1400002C

Indicate implement serial number with any parts order

REDEKOP




BASE CHAFF FLOOR

PAGE: MC-11-102.01

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG105WL PLATE END HOUSING LT 1 Replace w/ CG300BL & CG147B
2 CG105WR PLATE END HOUSING RT 1 Replace w/ CG300BR & CG147B
3 CG112wW LOCK TAB TBOARD ADJ 1
4 CG130W CHAFFBOARD 67w 1 67 inch chopper Replace w/ CG311B
4 CG166W CHAFFBOARD 55w 1 55inch chopper Replace w/ CG312B
5 B21M-0820 BOLT FLG M8X20 G8.8 YZD 12
6 B21M-1225  BOLT FLG M12X25 G8.8 YZD 2
7 B31M-0820 BOLT RD HD M8X20 G8.8 YZD 9
8 CG113-01 PIN TBOARD LATCH 1
9 CG159-01 CHOPPER PANEL 55L 1 55 inch chopper
9 CG109-01 CHOPPER PANEL 67L 1 67 inch chopper
10 CG160-01 GUARD KNIFEBAR 55L 1 55 inch chopper
10 CG110-01 GUARD KNIFEBAR 67L 1 67 inch chopper
11 CG165-01 FLOOR CHOPPER 55L 1 55 inch chopper
11 CG115-01 FLOOR CHOPPER 67L 1 67 inch chopper
12 N21M-08 NUT HEX FLG M8 G8.8 YZD 21
13 P11-0216 PIN ROLL .125X1 YZD 1
14 RP110 SPRING-C .093 WR .786 OD 1.25 1

REDEKOP

62



CHOPPER
BASE CHAFF FLOOR

POge:MC-11-102_02 Serial No Range From: Serial No Range To:

Date: 21AUG06 RMIOOOO RMIIG8T

KEY:

15000IIC

L Indicate implement serial number with any parfs order

63 REDEKOP



BASE CHAFF FLOOR

PAGE: MC-11-102.02

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG112W LOCK TAB TBOARD ADJ 1
2 CG130W CHAFFBOARD 67w 1 67 inch chopper Replace w/CG311B
2 CG166W CHAFFBOARD 55w 1 55 inch chopper Replace w/ CG312B
3 CG146WL SIDEWALL BCHOP LT ADJ 1 Replace w/ CG300BL
4 CG146WR SIDEWALL BCHOP ADJ RT 1 Replace w/ CG300BR
5 B21M-0820 BOLT FLG M8X20 C8.8 YZD 12
6 B21M-1225 BOLT FLG M12X25 C8.8 YZD 2
7 B31M-0816 BOLT RH M8X16 C8.8 YZD 4
8 B31M-0820 BOLT RH M8X20 C8.8 YZD 5
9 B31M-0825 BOLT RH M8X25 C8.8 YZD 4
10 CG109-01 CHOPPER RR PANEL 67L 1
11 CG110-01 GUARD KNIFEBAR 67L 1 67 inch chopper
11 CG160-01 GUARD KNIFEBAR 55L 1 55 inch chopper
12 CG113-01 PIN TBOARD LATCH 1
13 CG115-01 FLOOR CHOPPER 67L 1 67 inch chopper Replace w/CG248B
13 CG165-01 FLOOR CHOPPER 55L 1 55 inch chopper Replace w/CG241B
14 CG147-01 LUG TBOARD ADJ .375TK 2
15 N21M-08 NUT FLG M8 C8 YZD 25
16 N41M-12 NUT LOCK STL M12 C8 YZD 2
17 P11-0216 PIN ROLL .125X1YzZD 1
18 RP110 SPRING-C .093 WR .786 OD 1.25 1
19 W11M-12 WASHER FLAT M12X25.4X2.8 YZ 3

REDEKOP

64



CHOPPER
BASE CHAFF FLOOR

POgezMC-11-102_03 Serial No Ronge From: Serial No Range To:
Date: 14AUG06 RV-11688 PRESENT
KEY:

1600002C

L Indicate implement serial number with any parts order

65 REDEKOP



BASE CHAFF FLOOR PAGE: MC-11-102.03
ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG112w LOCK TAB TBOARD ADJ 1
2 CG300WL SIDEWALL BCHOP LT 1
3 CG300WR SIDEWALL BCHOP RT 1
4 CG311W BOARD CHAFF WIDE 1 67 inch chopper
4 CG312W BOARD CHAFF NARROW 1 55 inch chopper
5 B21M-0820 BOLT FLG M8X20 C8.8 YZD 12
6 B21M-1235 BOLT FLG M12X35 C8.8 YZD 2
7 B31M-0816 BOLT RH M8X16 C8.8 YZD 4
8 B31M-0820 BOLT RH M8X20 C8.8 YZD 5
9 B31M-0825 BOLT RH M8X25 C8.8 YZD 4
10 B31M-0835 BOLT RH M8X35 C8.8 YZD 8
11 CG109-01 CHOPPER RR PANEL 67L 1 67 inch chopper
11 CG159-01 CHOPPER RR PANEL 55L 1 55 inch chopper
12 CG110-01 GUARD KNIFEBAR 67L 1 67 inch chopper
12 CG160-01 GUARD KNIFEBAR 55L 1 55 inch chopper
13 CG113-01 PIN TBOARD LATCH 1
14 CG115-01 FLOOR CHOPPER 67L 1 67 inch chopper Replace w/ CG248B
14 CG165-01 FLOOR CHOPPER 55L 1 55 inch chopper Replace w/ CG241B
15 CG147-01 LUG TBOARD ADJ .375TK 2
16 CG225-01 BELT TBOARD SEAL 67W 1 67 inch chopper
16 CG226-01 BELT TBOARD SEAL 55W 1 55 inch chopper
17 CG227-01 STRAP BELT SEAL 67W 2 67 inch chopper
17 CG228-01 STRAP BELT SEAL 55W 2 55 inch chopper
18 CG300-02 BUSHING CHAFF FLR PIVOT 2
19 CG313-01L FIN CHAFF PAN LT 2
20 CG313-01R FIN CHAFF BOARD RT 2
21 N21M-08 NUT FLG M8 C8 YZD 33
22 N41M-12 NUT LOCK STL M12 C8 YZD 2
23 P11-0216 PIN ROLL .125X1 YZD 1
24 RP110 SPRING-C .093 WR .786 OD 1.25L 1
25 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 1
REDEKOP 66



CHOPPER
BASE ROTOR ASSEMBLY

Page: Mc-10-103.01
Date: 17SEP04

Serial No Range From:

MRO0300

Serial No Range To:
MR1708

1400003C

L

67

Indicate implement serial number with any parfs order

REDEKOP




BASE ROTOR ASSEMBLY

PAGE: MC-11-103.01

ITEM NO. PART NO. DESCRIPTION QTY NOTE

1 B12M-1260 BOLT HEX M12X60 G10.9 YZD 42 67 inch chopper

1 B12M-1260 BOLT HEX M12X60 G10.9 YZD 36 55 inch chopper

2 BU101 BUSHING TAPER 1.5 ID 2

3 CG171 KEY SQ .375 X 2 1

4 HA553 BUSHING MAV 60 67 inch chopper

4 HA553 BUSHING MAV 48 55 inch chopper

5 HA554 BUSHING MAV FAN 24

6 HA555 WASHER ROTOR MAV 72 67 inch chopper

6 HA555 WASHER ROTOR MAV 60 55 inch chopper

7 HA650 BLADE STR MAV 60 67 inch chopper (Order 8 X BK650)

7 HAB50C BLADE STR CARBIDE MAV 60 67 inch chopper (Order 8 X BK650C)

7 HA650 BLADE STR MAV 48 55 inch chopper (Order 6 X BK650)

7 HAB50C BLADE STR CARBIDE MAV 48 55 inch chopper (Order 6 X BK650C)

8 HA550L BLADE FAN MAV LT 6

9 HA550R BLADE FAN MAV RT 6

10 N42M-12 NUT LOCK M12 G10.9 YZD 42 67 inch chopper

10 N42M-12 NUT LOCK M12 G10.9 YZD 36 55 inch chopper
REDEKOP

68



BASE ROTOR ASSENMBLY
POgez MC-11-103.02
Date: 22AUG06

CHOPPER

Serial No Range To:

MR11382

Serial No Range From:

MRO01709

N

1500012C

L Indicate implement serial number with any parts order

REDEKOP

69



BASE ROTOR ASSEMBLY

PAGE: MC-11-103.02

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG100A ROTOR MAV 67W RMC 1 67 inch chopper
1 CG150A ROTOR MAV 55W RMC 1 55 inch chopper
2 B12M-1260 BOLT HEX M12X60 C10.9 YZD 42
2 B12M-1260 BOLT HEX M12X60 C10.9 YZD 36
3 BU101 BUSHING TAPER 1.5 ID 2
4 CG171 KEY SQ .375 X 2 1
5 HA553 BUSHING .885 BD .750 LD .485 ID 60 67 inch chopper
5 HA553 BUSHING .885 BD .750 LD .485 ID 48 55 inch chopper
6 HA554 BUSHING .885 BD .985 LD .485 ID 24 REPLACED BY HA581
7 HA555 WASHER ROTOR .485ID 1.250D 72 67 inch chopper
7 HA555 WASHER ROTOR .485ID 1.250D 60 55 inch chopper
8 HA650 BLADE STR MAV 60 67 inch chopper (Order 8 X BK650)
8 HA650C BLADE STR CARBIDE MAV 60 67 inch chopper (Order 8 X BK650C)
8 HAG50 BLADE STR MAV 48 55 inch chopper (Order 6 X BK650)
8 HA650C BLADE STR CARBIDE MAV 48 55 inch chopper (Order 6 X BK650C)
9 HA550L BLADE FAN MAV LT NA 6
10 HA550R BLADE FAN MAV RT NA 6
11 N42M-12 NUT LOCK STL M12 C10 YZD 42 67 inch chopper
11 N42M-12 NUT LOCK STL M12 C10 YZD 36 55 inch chopper
REDEKOP

70



CHOPPER
BASE ROTOR ASSEMBLY

PQgegMC-11-103_03 Serial No Range From: Serial No Range To:
Dafe: 11AUG06 MR-11383 RM20999

1600003C

L Indicate implement serial number with any parts order

71 REDEKOP



BASE ROTOR ASSMEBLY

PAGE: MC-11-103.03

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 B12M-1260 BOLT HEX M12X60 C10.9 YZD 42 67 inch chopper
1 B12M-1260 BOLT HEX M12X60 C10.9 YZD 36 55 inch chopper
2 BU101 BUSHING TAPER 1.5 ID 2
3 CG171 KEY SQ .375 X 2 1
4 HA553 BUSHING .885 BD .750 LD .485 ID 60 67 inch chopper
4 HA553 BUSHING .885 BD .750 LD .485 ID 48 55 inch chopper
5 HAS554 BUSHING .885 BD .985 LD .485 ID 24 REPLACED BY HA581
6 HAS555 WASHER ROTOR .485ID 1.250D 72 67 inch chopper
6 HAS555 WASHER ROTOR .485ID 1.250D 60 55 inch chopper
7 HAB50 BLADE STR MAV 42 67 inch chopper (Order 6X BK650)
7 HA650 BLADE STR MAV 36 55 inch chopper (Order 5X BK650)
7 HAB50C BLADE STR CARBIDE MAV 42 67 inch chopper (Order 6X BK650C)
7 HAB50C BLADE STR CARBIDE MAV 36 55 inch chopper (Order 5X BK650C)
7 HAB50 BLADE STR MAV 60 67 inch (STR Blades only)
7 HAB50 BLADE STR MAV 48 55 inch (STR Blades only)
8 HAS505L BLADE PADDLE LT 9 67 inch chopper (Order 3X BK505L)
8 HAS505LC BLADE PADDLE LT CARBIDE 9 67 inch chopper (Order 3X BK505LC)
8 HA505L BLADE PADDLE LT 6 55 inch chopper (Order 2X BK505R)
8 HA505LC BLADE PADDLE LT CARBIDE 6 55 inch chopper (Order 2X BK505RC)
9 HA505R BLADE PADDLE RT 9 67 inch chopper
9 HA505RC BLADE PADDLE RT CARBIDE 9 67 inch chopper
9 HAS505R BLADE PADDLE RT 6 55 inch chopper
9 HA505RC BLADE PADDLE RT CARBIDE 6 55 inch chopper
10 HAS550L BLADE FAN MAV LT NA 6
11 HA550R BLADE FAN MAV RT NA 6
12 N42M-12 NUT LOCK STL M12 C10 YZD 42 67 inch chopper
12 N42M-12 NUT LOCK STL M12 C10 YZD 36 55 inch chopper
REDEKOP

72



BASE ROTOR ASSEMBLY

CHOPPER
Page:MC-11-103.04
Date: 3IJANI

Serial No Raonge To:

PRESENT

Serial No Range From:

RM21000

KEY:

(HAS505L+R)

NOTE: Some models do not come with inner fan blades

P

1900003C

REDEKOP

73



BASE ROTER ASSEMBLY PAGE: MC-11-103.04

REDEKOP

ITEMNO. PART NO. DESCRIPTION QTY NOTE
1 B12M-1250 BOLT HEX M12X50 C10.9 YZD 12
2 B12M-1260 BOLT HEX M12X60 C10.9 YZD 30 67 Inch Chopper
2 B12M-1260 BOLT HEX M12X60 C10.9 YZD 24 55 Inch Chopper
3 HA553 BUSHING .885BD .750 LD .485 ID 84 67 Inch Chopper
3 HA553 BUSHING .885 BD .750 LD .485 ID 78 55 Inch Chopper
4 HA555 WASHER ROTOR .485ID 1.250D 72 67 Inch Chopper
4 HA555 WASHER ROTOR .485ID 1.250D 60 55 Inch Chopper
5 HAB50 BLADE STR MAV 42 67 Inch Chopper (Order 6X BK650)
5 HAG50 BLADE STR MAV 36 55 Inch Chopper (Order 5X BK650)
5 HAB50C BLADE STR MAV CARBIDE 42 67 Inch Chopper (Order 6X BK650C)
5 HAB50C BLADE STR MAV CARBIDE 36 55 Inch Chopper (Order 5X BK650C)
6 HA505LC BLADE PADDLE LT CARBIDE 9 67 Inch Chopper (Order 3 BK505C)
6 HA505LC BLADE PADDLE LT CARBIDE 6 55 Inch Chopper (Order 2X BK505C)
6 HA505L BLADE PADDLE LT 9 67 Inch Chopper (Order 3 BK505)
6 HAS505L BLADE PADDLE LT 6 55 Inch Chopper (Order 2X BK505)
7 HA505RC BLADE PADDLE RT CARBIDE 9 67 Inch Chopper
7 HA505RC BLADE PADDLE RT CARBIDE 6 55 Inch Chopper
7 HA505R BLADE PADDLE RT 9 67 Inch Chopper
7 HA505R BLADE PADDLE RT 6 55 Inch Chopper
8 HA550L BLADE FAN MAV LT NA 6 Standard Spread
8 HAS570L BLADE FAN MAV LT NA WIDE SPREAD 6 Wide Spread
9 HA550R BLADE FAN MAV RT NA 6 Standard Spread
9 HA570R BLADE FAN MAV RT NA WIDE SPREAD 6 Wide Spread
10 N42M-12 NUT LOCK STL M12 C10 YZD 42 67 Inch Chopper
10 N42M-12 NUT LOCK STL M12 C10 YZD 36 55 Inch Chopper

74



CHOPPER
BASE ROTOR MOUNT

FPage: Mc-10-104.01 Serial No Rance From: Serial No Range To:
Date:l17SEPO4 RMO001 RM10000
KEY: (1)

1400005C
L

Indicate implement serial number with any parfs order

75 REDEKOP



BASE ROTOR MOUNT

PAGE: MC-11-104.01

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG100A ROTOR MAV 67W .188 STR 1 67 inch chopper
1 CG150A ROTOR MAV 55W .188 STR 1 55 inch chopper
2 B31M-1250 BOLT RD HD M12X50 G8.8 YZD 8
3 BR100 BEARING 1.5ID 2
4 BR105 BEARING FLANGE 4B 4.125C 2
5 BR100-01 LOCK COLLAR 1.5ID 1
6 N11M-12 NUT HEX M12 G8.8 YZD 8
7 W21M-12  WASHER HELICAL LOCK M12 8

REDEKOP

76



CHOPPER

BASE ROTOR MOUNT

FPage: MC-11-104.02
Daofe: 25AUG06

Serial No Range To:

MRIIG8 7

Serial No Range From:

MRIOOOO

15000I13C

KEY:

L Indicate implement serial number with any parts order

REDEKOP

7



BASE ROTOR MOUNT

PAGE: MC-11-104.02

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG100A ROTOR MAV 67W RMC 1 67 inch chopper
1 CG150A ROTOR MAV 55W RMC 1 55 inch chopper
2 B31M-1250 BOLT RH M12X50 C8.8 YZD 8
3 BR100 BEARING BALL SPH 1.5 ID ECL SEALED 2
4 BR105 BEARING FLANGE 4B 4.000C 2
5 BR100-01 LOCK COLLAR ECL 1.5 1D 1
6 N11M-12 NUT HEX M12 C8 YZD 8
7 W21M-12 WASHER HELICAL LOCK M12 8

REDEKOP

78



CHOPPER

BASE ROTOR MOUNT
Page:MC-11-104.03
Dafe:I3AUGOG

Serial No Range To:

RM20999

Serial No Range From:

RMII688

KEY:

LR Z\NAN // \\

AN NN
ZANRAN A

AR

1600004C

L Indicate implement serial number with any parts order

REDEKOP

79



BASE ROTOR MOUNT

PAGE: MC-11-104.03

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 B31M-1250 BOLT RH M12X50 C8.8 YZD 8
2 BR100 BEARING BALL SPH 1.5 ID ECL SEALED 2
3 BR105 BEARING FLANGE 4B 4.000C 2
4 BR100-01 LOCK COLLARECL1.51D 1
5 N11M-12 NUT HEX M12 C8 YZD 8
6 W21M-12 WASHER HELICAL LOCK M12 8

REDEKOP

80



CHOPPER

BASE ROTOR ASSEMBLY

Page:MC-11-104.04
Date:QIFEBI

Serial No Range From: Serial No Range To:

MR-21000 PRESENT

NOTE: Some models do not come with inner fan blades (HAS05L+R)

KEY:

1900004C

81

REDEKOP




BASE ROTOR MOUNT

PAGE: MC-11-104.04

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG500A ROTOR MAV FG 67W RMC 1
2 RP295A BEARING ASSY 50mm ID ECL 4B CAST FLG 2 Forged End Rotors
3 B31M-1250 BOLT RH M12X50 C8.8 YZD 8
4 N11M-12 NUT HEX M12 C8 YZD 8
5 RP296 LOCK COLLAR ECL 50mm ID 2 Forged End Rotors
6 W21M-12 WASHER HELICAL LOCK M12 8

REDEKOP

82



CHOPPER
BASE KNIFEBAR

Serial No Range To:

RM10000

Serial No Range From:

RMO001

Fage: MC-10-105.01
Date:l17sEP04

1400007C

I_ Indicate implement serial number with any parfs order

REDEKOP

83



BASE KNIFEBAR

PAGE: MC-11-105.01

REDEKOP

PART NO. DESCRIPTION QTY NOTE
1 CG101A KNIFEBAR /A 67L 1 Replace w/ CG301A
1 CG151A KNIFEBAR /A 55L 1 Replace w/ CG351A
1 CG167A KNIFEBAR /A 65L 1 Replace w/ CG367A
1 CG251A KNIFEBAR /A 43L 1 Replace w/ CG451A
3 B12M-1235 BOLT HEX M12X35 G10.9 YZD 4
4 CG114-01 HANDLE 1
5 CG103-01 ROD KNIFEBAR 67L 1 67 inch chopper
5 CG153-01 ROD KNIFEBAR 55L 1 55 inch chopper
6 CG104-01 PLATE PRESS KBAR 67L 1 67 inch chopper
6 CG154-01 PLATE PRESS KBAR 55L 1 55 inch chopper
7 HA700 BLADE STR KNIFEBAR 61 67 inch chopper (Order 7 X BK700)
7 HA700 BLADE STR KNIFEBAR 47 55 inch chopper (Order 5 X BK700)
8 N41M-08 NUT LOCK M8 G8.8 YZD 12 67 inch chopper
8 N41M-09 NUT LOCK M8 G8.8 YZD 10 55 inch chopper
9 P21M-0322 PIN COTTER M3X22 2
10 W11M-10 WASHER FLAT M10X20X2.3 YZD 2
11 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 8

84



CHOPPER
BASE KNIFEBAR

Page:MC-11-105.02 Serial No Range From: Serial No Range To:
Date: 28AUGO6G RMIOOOO RMIe8T

KEY:

1500014C

L Indicate implement serial number with any parts order

85 REDEKOP



BASE KNIFEBAR PAGE: MC-11-105.02

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG101A FRAME KNIFEBAR /W 67L 1 Replace w/ CG301A
1 CG151A FRAME KNIFEBAR /W 55L 1 Replace w/ CG351A
1 CG167A FRAME KNIFEBAR /W 65L 1 Replace w/ CG367A
1 CG251A FRAME KNIFEBAR /W 43L 1 Replace w/ CG451A
2 B11M-1235 BOLT HEX M12X35 C8.8 YZD 4
3 CG103-01 ROD KNIFEBAR 67L 1 67 inch chopper
3 CG153-01 ROD KNIFEBAR 55L 1 55 inch chopper
4 CG104-01 PLATE PRESS KBAR 67L 1 67 inch chopper
4 CG154-01 PLATE PRESS KBAR 55L 1 55 inch chopper
5 CG114-01 HANDLE KNIFEBAR MAV 1
6 HA700 BLADE STR KNIFEBAR 61 67 inch chopper (Order 7 X BK700)
6 HA700 BLADE STR KNIFEBAR 47 55 inch chopper (Order 5 X BK700)
7 N41M-08 NUT LOCK STL M8 C8 YZD 12 67 inch chopper
7 N41M-08 NUT LOCK STL M8 C8 YZD 10 55 inch chopper
8 P21M-0322 PIN COTTER M3X22 2
9 W11M-10 WASHER FLAT M10X20X2.3 YZD 2
10 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 10

REDEKOP 86



CHOPPER
BASE KNIFEBAR

Page:MC-11-105.03
Date:15AUG06

Serial No Range From:
RM11688

Serial No Range To:
PRESENT

KEY:

(8
\2/
\/
1600005C
I_ Indicate implement serial number with any parts order
87 REDEKOP




BASE KNIFEBAR

PAGE: MC-11-105.03

ITEM NO. PART NO. DESCRIPTION QTY NOTE

1 CG244A ASSY KBAR HANDLE 1

2 CG301A KNIFEBAR ASSY MAV 67L 1 67 inch chopper
2 CG351A KNIFEBAR ASSY MAYV 55L 1 55 inch chopper
3 B11M-1235 BOLT HEX M12X35 C8.8 YZD 4

4 CG103-01 ROD KNIFEBAR 67L 1 67 inch chopper
4 CG153-01 ROD KNIFEBAR 55L 1 55 inch chopper
5 CG104-01 PLATE PRESS KBAR 67L 1 67 inch chopper
5 CG154-01 PLATE PRESS KBAR 55L 1 55 inch chopper

67 inch (w/ Paddle Blades,
6 HA700 BLADE STR KNIFEBAR 50 Order 5 X BK700)
67 inch (w/out Paddle Blades,
6 HA700 BLADE STR KNIFEBAR 61 Order 7 X BK700)
55 inch (w/ Paddle Blades,
6 HA700 BLADE STR KNIFEBAR 41 Order 5 X BK700)
55 inch (w/out Paddle Blades,

6 HA700 BLADE STR KNIFEBAR 47 Order 5 X BK700)
7 N41M-08 NUT LOCK STL M8 C8 YZD 12 67 inch chopper
7 N41M-08 NUT LOCK STL M8 C8 YZD 10 55 inch chopper
8 P21M-0322 PIN COTTER M3X22 2

9 W11M-10 WASHER FLAT M10X20X2.3 YZD 2

10 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 6

REDEKOP

88



CHOPPER
BASE TAILBOARD MOUNTS

Serial No Range From:

RMO01

Fage: Mc-10-106.01
Date: 17SEP06

Serial No Range To:
RM10000

KEY:

\
\

\
[ U |

.
Q .
> .

e
2- \‘m
p

1400009C

L

89

Indicate implement serial number with any ports order

REDEKOP




BASE TAILBOARD MOUNTS PAGE: MC-11-106.01
ITEM NO. PART NO. DESCRIPTION QTY NOTE

1 CG106AL TAILBOARD LT 1 67 inch chopper Replace w/ CG306AL
1 CG156AL TAILBOARD LT 1 55 inch chopper Replace w/ CG356AL
2 CG106AR TAILBOARD RT 1 67 inch chopper Replace w/ CG306AR
2 CG156AR TAILBOARD RT 1 55 inch chopper Replace w/ CG356AR
3 CG122WL MOUNT TAILBOARD LT 1 Replace w/ CG193BL & CG194B
4 CG122WR MOUNT TAILBOAD RT 1 Replace w/ CG193BR &CG194B
5 CG136W BRACKET TBOARD SUPPORT 1
6 RP105 SHOCK GAS 2
7 B11M-1225 BOLT HEX M12X25 G8.8 YZD 2
8 B21M-0816 BOLT FLG M8X16 G8.8 YZD 4
9 B21M-1250 BOLT FLG M12X50 G8.8 YZD 4
10 B31M-0820 BOLT RD HD M8X20 G8.8 YZD 14
11 N21M-08 NUT HEX FLG M8 G8.8 YZD 53
12 N21M-12 NUT HEX FLG M12 G8.8 YZD 8
13 Q21M-19 RING SNAP EXT M19 YZD 2
14 RP108 M.B. .76ID X 1.250D X .06 TK 2
15 RP109 BUSHING NYL 1.005 X.76 X.75L 4
16 W11M-20 WASHER FLAT M20X39X4.0 YZD 2

REDEKOP 90



CHOPPER
BASE TAILBOARD MOUNTS

Page:MC-11-106.02 Serial No Range From: Serial No Range To:

Date: 29AUGO6 RMIOO00 RMIGST
KEY:

1500015C

L Indicate implement serial number with any parts order

91 REDEKOP



BASE TAILBOAD MOUNTS

PAGE: MC-11-106.02

ITEM NO.  PART NO. DESCRIPTION QTY NOTE

1 CG122WL MOUNT TAILBOARD LT 1 Replace w/ CG193BL & CG194B
2 CG122WR MOUNT TAILBOAD RT 1 Replace w/ CG193BR & CG194B
3 CG136W BRACKET TBOARD SUPPORT 1

4 RP105 SHOCK GAS 2

5 B11M-1225 BOLT HEX M12X25 C8.8 YZD 4

6 B21M-0816 BOLT FLG M8X16 C8.8 YZD 4

7 B21M-1250 BOLT FLG M12X50 C8.8 YZD 4

8 B31M-0820 BOLT RH M8X20 C8.8 YZD 10

9 N21M-08 NUT FLG M8 C8 YZD 54

10 N21M-12 NUT FLG M12 C8 YZD 8

11 Q21M-19 RING SNAP EXT M19 YZD 2

12 RP108 M.B. .76ID X 1.250D X .06TK 2

13 RP109 BUSHING NYL 1.005 X.76 X.75L 4

14 W11M-20 WASHER FLAT M20X39X4.0 YZD 2

REDEKOP

92



BASE TAILBOARD MOUNTS
Page:MC-11-106.03
Date:I6AUGOG

CHOPPER

Serial No Range To:

PRESENT

Serial No Range From:

RMII688

KEY:

P

1600006C

L Indicate implement serial number with any parts order

REDEKOP

93



BASE TAILBOARD MOUNTS PAGE: MC-11-106.03

ITEM NO. PART NO. DESCRIPTION QTY NOTE

CG136W BRACKET TBOARD SUPPORT
CG193WL BRACKET TBOARD MNT LT
CG193WR BRACKET TBOARD MNT RT
CG194W BRACKET TBOARD PVT
CG306AL TAILBOARD ASSY LT 67W
CG356AL TAILBOARD ASSY LT 55W
CG306AR TAILBOARD ASSY RT 67W
CG356AR TAILBOARD ASSY RT 55W

1

1

1

2

1 67 inch chopper

1

1

1
RP105 SHOCK GAS 2

4

4

4

8

4

55 inch chopper
67 inch chopper
55 inch chopper

B11M-1225 BOLT HEX M12X25 C8.8 YZD
B21M-0816 BOLT FLG M8X16 C8.8 YZD
B21M-1250 BOLT FLG M12X50 C8.8 YZD
B31M-0820 BOLT RH M8X20 C8.8 YZD
CG105-03 COLLAR TAILBOARD MNT

U OO PPN IToo©WONOOO U A WN =

N21M-08 NUT FLG M8 C8 YZD 12
N21M-12 NUT FLG M12 C8 YZD 8
Q21M-19 RING SNAP EXT M19 YZD 2
RP108 M.B. .761D X 1.250D X .06TK 2
RP109 BUSHING NYL 1.005 X.76 X.75L 4
W11M-20 WASHER FLAT M20X39X4.0YZD 2

REDEKOP



BASE TAILBOARD ASSEMBLY

Page: MC-10-107.01
Date: 17SEP04

CHOPPER

Serial No Range To:

RM10000

Serial No Range From:

RMO01

KEY:

Y

140001C

I_ Indicate implement serial number with any ports order

REDEKOP

95



PAGE: MC-11-107.01

QTY

NOTE

BASE TAILBOARD ASSEMBLY

ITEM NO. PART NO. DESCRIPTION
1 CG112W LOCK TAB TBOARD ADJ
2 CG106WL TAILBOARD WELDMENT 67W LT
2 CG156WL TAILBOARD WELDMENT 55W LT
2 CG106WR TAILBOARD WELD RT 67W
3 CG156WR TAILBOARD WELD RT 55W
4 B21M-0820  BOLT FLG M8X20 G8.8 YZD
5 B31M-0820  BOLT RD HD M8X20 G8.8 YZD
6 CG113-01 PIN TBOARD LATCH
7 CG116-01L  FINSTR22L LT
8 CG116-01R  FIN STR 22L RT
9 CG118-01L  FINTB CV 29L
10 CG118-01R  FINTB CV 29L
11 CG119-01L  FINTB CV 31L
12 CG119-01R  FINTB CV 31L
13 CG120-01L  FINTB CV 22L
14 CG120-01R  FINTB CV 22L
15 N21M-08 NUT HEX FLG M8 G8.8 YZD
16 P11-0216 PIN ROLL .125X1 YZD
17 Q21M-19 RING SNAP EXT M19 YZD
18 RP110 SPRING-C .093 WR .786 OD 1.25 L
19 W11M-20 WASHER FLAT M20X39X4.0 YZD

REDEKOP

NNDNDNOONMNDNDNDN 2222 a NN PR a N

67 inch chopper
55 inch chopper
67 inch chopper
55 inch chopper

96



BASE TAILBOARD ASSEMBLY

Poge: MC-11-107.02
Date: 30AUG06

CHOPPER

Serial No Range To:

RMIIG8 7

Serial No Range From:

RMIOOOO

KEY:

1500016C

L Indicate implement serial number with any parts order

REDEKOP

97



BASE TAILBOARD ASSEMBLY PAGE: MC-11-107.02
ITEMNO. PART NO. DESCRIPTION QTY NOTE

1 CG156WL TAILBOARD WELDMENT 55W LT 1 55 inch chopper
1 CG106WL TAILBOARD WELDMENT 67W LT 1 67 inch chopper
2 CG156WR TAILBOARD RT 55W /W 1 55 inch chopper
2 CG106WR TAILBOARD RT 67W /W 1 67 inch chopper
3 CG112W LOCK TAB TBOARD ADJ 2

4 CG136W BRACKET TBOARD SUPPORT 1

5 B21M-0820 BOLT FLG M8X20 C8.8 YZD 24

6 B31M-0820 BOLT RH M8X20 C8.8 YZD 2

7 CG113-01 PIN TBOARD LATCH 2

8 CG116-01L FIN STR 22L LT 1

9 CG116-01R FIN STR 22L RT 1

10 CG118-01L FIN CRV LT 29L 1

11 CG118-01R FIN CRV RT 29L 1

12 CG119-01L FIN CRV LT 31L 2

13 CG119-01R FIN CRV RT 31L 2

14 CG120-01L FIN CRV LT 22L 2

15 CG120-01R FIN CRV RT 22L 2

16 N21M-08 NUT FLG M8 C8 YZD 26

17 P11-0216 PIN ROLL .125X1 YZD 2

18 RP110 SPRING-C .093 WR .786 OD 1.25 L 2

REDEKOP

98



CHOPPER

BASE TAILBOARD ASSEMBLY
Page:MC-12-103.01 Serial No Range From: Serial No Range To:
Date:16DECO08 RM18000 PRESENT

. (TEM
* QY

1800036C

I_ Indicate implement serial number with any parts order

99 REDEKOP



WIDESPREAD TAILBOARD ASSEMBLY

Page: MC-11-107.03

ITEM NO.  PART NO. DESCRIPTION QTY NOTE

1 B21M-0820 BOLT FLG M8X20 C8.8 YZD 4

2 B31M-0816 BOLT RH M8X16 C8.8 YZD 56

3 CG112-01 BRACKET TBOARD LOCK 2

4 CG113-01 PIN TBOARD LATCH 2

5 CG116-01L FINSTR 22L LT 2

6 CG116-01R FIN STR 22L RT 2

7 CG120-01L FIN CRV LT 22L 2

8 CG120-01R FIN CRV RT 22L 2

9 CG235-01L EXTENSION TBOARD LT 1

10 CG235-01R EXTENSION TBOARD RT 1

11 CG236-01L FIN CRV LT 19L x 4H 1

12 CG236-01R FIN CRV RT 19L x 4H 1

13 CG237-01L FIN CRV LT 40L 1

14 CG237-01R FIN CRV RT 40L 1

15 CG238-01L BASE WS FIN LT 1

16 CG238-01R BASE WS FIN RT 1

17 CG239-01 DEFLECTOR WS FIN 1

18 CG239-01_ DEFLECTOR WS FIN 1

19 CG243-01 LINK WSPREAD FINS 2

20 CG306WL PANEL TAILBOARD LT 67W 1 67 inch chopper
20 CG356WL PANEL TAILBOARD LT 55W 1 55 inch chopper
21 CG306WR PANEL TAILBOARD RT 67W 1 67 inch chopper
21 CG356WR PANEL TAILBOARD RT 55W 1 55 inch chopper
22 CG307-01L SUPPORT TBOARD LT 67W 1 67 inch chopper
22 CG357-01L SUPPORT TBOARD LT 557W 1 55 inch chopper
23 CG307-01R SUPPORT TBOARD RT 67W 1 67 inch chopper
23 CG357-01R SUPPORT TBOARD RT 55W 1 55 inch chopper
24 N21M-08 NUT FLG M8 C8 YZD 63

25 P11-0216 PIN ROLL .125X1YZD 2

26 Q21M-19 RING SNAP EXT M19 YZD 2

27 RP110 SPRING-C .093 WR .786 OD 1.25 L 2

28 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 2

29 W11M-20 WASHER FLAT M20X39X4.0 YZD 2

REDEKOP

100



BASE STRAW DEFLECTORS

Page:MC-11-108.02
Date:2FEBO7T

CHOPPER

Serial No Range To:

PRESENT

Serial No Range From:

RMIOOOO

KEY

P

1500017

L Indicate implement serial number with any parts order

REDEKOP

101



BASE STRAW DEFLECTORS PAGE: MC-11-108.02

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 B21M-0816 BOLT FLG M8X16 C8.8 YZD 9
2 CG200-01 BRACKET STRAW DROP BELT MT 55W 1 55 inch chopper
2 CG199-01 BRACKET STRAW DROP BELT MT 67W 1 67 inch chopper
3 CG202-01 BELTING STRAW DROP 55W 1 55 inch chopper
3 CG201-01 BELTING STRAW DROP 67W 1 67 inch chopper
4 CG204-01 STRAP STRAW DROP BELT 55W 1
5 CG198-01L FIN STRAW DEFLECT LT NARROW 1 55 inch chopper
5 CG206-01L FIN STRAW DEFLECT LT WIDE 1 67 inch chopper
6 CG198-01R FIN STRAW DEFLECT RT NARROW 1 55 inch chopper
6 CG206-01R FIN STRAW DEFLECT RT WIDE 1 67 inch chopper
7 N21M-08 NUT FLG M8 C8 YZD 9
8 R03-08H RIVET .188 X .375GR LRG HD 16

REDEKOP 102



BASE STRAW DEFLECTORS

Page:MC-11-108.03
Dafe:I5SEPO6

CHOPPER

Serial No Range To:

PRESENT

Serial No Range From:

RMII6838

KEY:

N

1600008C

L Indicate implement serial number with any parts order

REDEKOP

103



BASE STRAW DEFLECTORS PAGE: MC-11-108.03

ITEM NO. PART NO. DESCRIPTION QTY NOTE

—_

B21M-0816 BOLT FLG M8X16 C8.8 YZD

9

2 CG200-01 BRACKET STRAW DROP BELT MT 55W 1 55 inch chopper
2 CG199-01 BRACKET STRAW DROP BELT MT 67W 1 67 inch chopper
3 CG202-01 BELTING STRAW DROP 55W 1 55 inch chopper
3 CG201-01 BELTING STRAW DROP 67W 1 67 inch chopper
4 CG204-01 STRAP STRAW DROP BELT 55W 1

5 CG232-01L FIN STRAW DEFLECT LT NARROW 1 55 inch chopper
5 CG231-01L FIN STRAW DEFLECT LT WIDE 1 67 inch chopper
6 CG232-01R FIN STRAW DEFLECT RT NARROW 1 55 inch chopper
6 CG231-01R FIN STRAW DEFLECT RT WIDE 1 67 inch chopper
7 N21M-08 NUT FLG M8 C8 YZD 9

8 R03-08H RIVET .188 X .375GR LRG HD 16

REDEKOP 104



1.866.REDEKOP (1.866.733.3967)

Saskatoon, Saskatchewan Canada S7K 3J7
info@redekopmfg.com
www.redekopmfg.com

For additional and the most up to date Manuals:

REDEKOP




